BEll(Ile LI AN AT DI

BBW series

High speed, Single needle, Compound feed and walking foot, Lockstitch
sewing machine with automatic thread trimmer, Automatic backtacking,
Automatic presser foot lift, Climbing device and dual stitching device

-

LLLT TR
Be =

®eue

—_— e

—_— +

|

Variety
w!Z BBW-8BL

—  Compound feed and walking foot, reverse stitch

7 BBW-8BLC

Compound feed and walking foot, reverse stitch, thread trimmer

/7 BBW-8BLC-BTFL-CD-DS

Compound feed and walking foot, reverse stitch, thread trimmer, automatic back tack,
automatic presser foot lift, climbing device, dual stitching device

Applications
@®For sewing medium to heavy weight materials such as leather, vinyl, synthetics and
laminated and coated materials

@ Suitable for sewing such as automobile upholstery tarpaulins, covers, awnings, tents,
umbrellas handbags, luggage, travelware accessories, sports and camping equipment

and wearing apparel outdoor clothing.




F (RBE{#  Machine body




F{KEJ{%/Machine body

4 %)
NO.| ER@mES o E\ | z e 4 DESCRIPTION
] [Sr] AR RS
R R s
PARTS NO. [P VR N ® 8% & [ QTY
1 (60384 * | * * 1T | A EZAE SUPPORT BAR
2 160227-01 * | % * 1 | E#R TOP COVER
3 |60227-02 * | % * 1 [CDREAYILAZIL DIAL BUSHING, CD
4 |B150607 * | % * 1 | BT LEE RUBBER CAP, 32.8
5 160229 * | * * 1 [XFEH/ N — COVER, :T/TAKE-UP LEVER
6 |60204 * | % * 1 | RFEHN—L BOLT, SOCKET M4X0.7 L=6
7 131207 * | % * 1 | KFEHN—LETySv— WASHER, PLAIN M4
8 160228 * | % * 1 |ERI—F/ vy SHEET PACKING
9 |30066 * | % * 7 | EiRik BOLT, SOCKET M5X0.8 L=12
10 |27172 * | % * 5 |7uig SET SCREW, SOCKET (CP) M6X1.0 L=8
13 [60002 * | % * 1 |ER FACE PLATE
14 |B159150 * | % * 1 |(ERT L RUBBER CAP, 20.5
16 [60004 * | % * 1 |ERGE OIL WICK, 130
17 [60003 * | *x * 1 (@R SvE PACKING,; F-PLATE
18 |27177 * | % * 2 |ERIE BOLT, SOCKET M5X0.8 L=16
19 |B117936 * | % * 3 |&tENT Le RUBBER CAP, 9.4
20 (20218 x| * * =N RUBBER CAP
21 |20161 * | % * 1 HE OIL WINDOW
22 | 8040 - | % * 2 |a—KAh/—1k SCREW, SM9/64X40 L=8
23 (30025 - | * * 2 |3—FhN—1tTyv— WASHER, PLAIN L3.5
25 [BS20345 O - - 1 [FEYEEERLCIE RUBBER CAP
26 |B159150 * | - - 1 [3—FRI Ltz RUBBER CAP, 20.5
27 |B142743 * | - - 1 |FLY YA —5ug RUBBER CAP, 27.5
28 [B159928 * | - - 1 [EYRAEH T —RIuE RUBBER CAP, 14
29 [B142374 * | % * 2 |I\yHOLN—ETva BUSH, DRY ; L=20
30 (B140063 * | % * 1 [/ NI LIN—R by S— PIN, DOWEL
32 |B153132 * | % * 1 |7\wHL/N—Rky/S—F 21— [NYLON TUBE, L=13.5
33 |B140063 * | x * 1 /8oL IN—=R T4 X by784PIN, DOWEL
34 [B104821 * | % * 1 [Ny HLN—EaT Lde RUBBER CAP, 10.5
35 [30046 * | % * 1 |[7—R&IE SCREW, TRUSS M4X0.7 L=4
36 [31207 * | % * 1 | 7—REEIETY N — WASHER, PLAIN M4
37 [60238-01 * | % * 1 [ELR SLIDE PLATE, F
38 (70214-01 * | % * 1 |ELIRRTUST SPRING
39 [37229 * | % * 1 [ZLR1E SET SCREW, SOCKET (CP) M4X0.7 L=5
40 (38023 * | % * 1 [ARANY/N— STOPPER
41 (8040 * | % * 2 |ARALY/S—1E SCREW, SM9/64X40 L=8
42 160358 * | % * 1 |RyREHR UPPER COVER ASSY, BED
43 (60359 * | % * 1 |RyRE#R/SyFY SHEET PACKING, BED
44 30075 * | % * 10 |Rwhk E#gik BOLT, SOCKET, M4X0.7 L=8
45 (B105113 * | % * 1 |RYRE B SCREW, SM12.70X28 L=5
46 |B105215 * | % * 2 | RyR# MR/ S PACKING
47 |60357 * | = * 1 [ZERIVNLT PIPE
48 60371 * | x * | N A ) TUBE, 120
49 (60364 * | % * 1 | RyRime OIL CAP, BED
50 [B140518 * | % * 1 | RyRiha 2 HEmiE SCREW, SM7.94X28 L=10
51 (B081007 * | % * 1 [ RyKHa2>8Emige0)>45 |0 RING, P7
52 [60385 * | % * 1 |IRNJLMA—K ) BELT GUARD SET
53 |60385-01 * | % * 1 [ NJILEH—FR) BELT GUARD, L
54 160385-02 * | * * 1 [ NILFHT—F(2) BELT GUARD ASSY, R
55 [37288 * | % * 1 [RJLFH—FKIE(C) SCREW, TRUSS M4X0.7 L=5
56 [28138 * | % * 4 |RJLAH—FLEA) BOLT, SOCKET M6X1.0 L=10
57 [10599 * | % * 4 |RJLMH—FIEA)T v vr—  |WASHER, PLAIN M6
58 (37288 * | % * 1 [RJLFHF—FKLE(C) SCREW, TRUSS M4X0.7 L=5
59 [16287 * | % * 2 |RJLMH—FLIEB)Tvr—  |WASHER, PLAIN M5
60 [39159 * | * * 2 |RJLMH—FKLE(B) SCREW, TRUSS M5X0.8 L=8
61 |35495 - | % * 1 |WRHEBIZAE HOLDER BAR
62 101520 - | % * 2 [BRHESEXABELEFYE NUT, SM15/64X28
63 [B159150 * | *x * 1 |RBHS—TLE RUBBER CAP
64 (60360 * | % * 1 [FATF—2 OIL GAUGE
65 [37229 * | % * 2 |7z SET SCREW, SOCKET M4X0.7 L=5




FEYUE{E /Upper feed mechanism

(TEy—
A L

LY '.,\J ,—-’l
A=

=T

b .

1 BB % /Quick reverse mechanism

<-8BL/-8BLC/-28BL/-28BLC/-8BLC-BTFL-CD-DS/-28BLC-BTFL-CD-D&>

T




/Upper feed mechanism

z & DESCRIPTION
[ 1
e
(&) 8 E > 9 Q
nfa3zrars
PARTS NO. [® % | 23 %k | QTY
1 |60214C | * * 1 ) UPPER FEED CONNECTING ROD ASSY
2 |60214 * | * * 1 UPPER FEED CONNECTING ROD
3 [28076 * | x * 1 BOLT, SOCKET M6X1.0 L=18
4 160215 * | x * 1 CONNECTING LEVER, U-FEED
5 (28076 * | x * 1 BOLT, SOCKET M6X1.0 L=18
6 [60217 * | * * 1 UPPER FEED CONNECTION ASSY
7 |BS07333 * | x * 1 PIPE, 4
8 [17047 * | x * 2 SHOULDER SCREW, SM9/32X28 L=85
9 (17095 * | x * 2 RETAINING RING, E8
10 |60218 * | x * 1 TUBE, 250
11 |0148-F * | x * 1 FELT, 3X18
12 (60219 * | x * 1 OIL WICK, 170
13 (30750 * | x * 1 FASTENING BAND
14 (60079 * | * * 1 () RUBBER CAP
/Quick reverse mechanism
2 8
NO. ol 2 DESCRIPTION
| | 0 1
Qo 5299
nfa3zsar
PARTS NO. [® % | 23 %k | QTY
1 60203 | * * 1 SHAFT, R-LEVER
2 [17095 * | x * 1 RETAINING RING, E8
3 [B025100 * | x * 1 WASHER, PLAIN S 10
4 |B147504 * | x * 1 SPACER
5 (60204 * | x * 3 BOLT, SOCKET M4X0.7 L=6
6 |BS07375 * [ o* * 1 SPRING
7 [BS07374 * | x * 1 REVERSE STITCHING LEVER
8 [BS07384 * | * - 1 REVERSE STITCHING LEVER PLATE
9 [B100511 * | x - 1 SCREW, SM4.76X32 L=65




&8 - X FME (1&§1) /Needle bar and thread take—up mechanism (single needle)




##- XFERS{R(1 A £1)/Needle bar and thread take—up mechanism (single needle)

I
—
NO.| HABES = |mE LR DESCRIPTION
ol S 7
almal| 22T
PARTSNO.| ® | ® [ ®#8 |QTY

1 [60028C * | * * 1T BB EGE NEEDLE BAR BRACKET ASSY

2 |60028-01 * | % * 1 |#tExE NEEDLE BAR BRACKET

3 |60028-02 * | * * 1 |#HiELT B NEEDLE BAR BRACKET SHAFT
4 (60028-03 * | % * 1 [T L RUBBER SHEET

5 160030 * | ok * 2 |t EBHEY PIN

6 |60044 * | % * 1 |#HEEEERAL—IL GUIDE RAIL, N/B-CLAMP

7 |37112 * | % * 2 |$HEfEEERAL—ILLE SCREW, M3X0.5 L=6

8 160026 * | % * 1 |&t4E NEEDLE BAR

9 (B151594 * | % * 1 |&HEERENT THREAD GUIDE, N-BAR

10 |B140553 * | * 1 |&tik SET SCREW, SM1/8X40 L=4.5

11 60041 * | % * 1 |§HiEfasE NEEDLE BAR CLAMP

12 (37134 * | % * 1 |$tEfRERL SCREW, M4X0.7 L=10

13 |60042 * | % * 1 |#EEEAE SLIDE BLOCK, N/B-CLAMP

14 160034 * | % * 1 |#HELBE=—ILIN(T OIL TUBE, 110

15 160032 * | % * 1 |#BXEmS OIL WICK, 700

16 (60031 * | % * 1 |#ELTERKRD SPONGE

17 |30046 * | % * 1 |#tEEERKR VIR SCREW, TRUSS M4X0.7 L=4

18 |60016 * | % * 1 |RFER) THREAD TAKE-UP LEVER COMPLETE
19 |37046 * | % * 1 |KFERTYLS () BEARING, S ; T-TAKE-UP

20 |37047 * | *x * 1 | RFERTYLH(K) BEARING, L ;: T-TAKE-UP

21 (37051 * | % * 2 | REIvIr— WASHER, THREAD TAKE-UP

22 [60019 * | % * 1 | RFEXZ THREAD TAKE-UP SUPPORT

23 [60021 * | % * 1 | RFEXZHL SUPPORT SCREW, M4X0.7 ; T/TAKE-UP
24 (37585 * | % * 1 | XEZZRLCFVE NUT, M4

25 |37053 * | % * 2 | REXZZ=Z—FKILRT7)2T NEEDLE BEARING

26 (60020 * | % * 2 |REXZIVT SUPPORT RING, ; T/TAKE-UP
27 |60022 * | % * 1 [90EHS2SH CRANK, 90

28 160023 * | % * 1 |&tEI500 (48) NEEDLE BAR CRANK ROD ASSY
29 160024 * | % * 2 |gHEHSUHRTYLY BEARING

30 |60017 * | % * 1 |XFFEEY PIN, ; T/TAKE-UP

31 /60116 *x [ * 1 |XEEVIERL SET SCREW, SOCKET (CP) M5X0.8 L=8
32 [60018 * | % * 1 | RFEEARIL BUSHING, ;: T/TAKE-UP PIN

33 [60116 * | % * 1 |XEEVAZ)LIE SET SCREW, SOCKET (CP) M5X0.8 L=8
34 [60043 * | % * 1 |EHELTEEAZILED BUSHING

35 (60081 * | % * 1 |8t EEARIL(ER) BUSHING, F

36 [B116920 * | % * 2 |$tEBELTEHI Y v— RING, THRUST

37 60039 * | % * 2 |$tELEEHS— COLLAR

38 [27177 * | % * 2 |stELEEHAT—HRL BOLT, SOCKET M5X0.8 L=16

39 190625 * | * * 2 |$tELTEEHHS—HE LT v y— |WASHER, SPRING 2-5

40 [N0122 * | % * 1 |&#tDPx17 #22 NEEDLE, DPX17 (#22)

41 |60016C * | % * 1 [RKfFEEVEH THREAD TAKE-UP LEVER SET




&t 4% - TFERR{R (24 &t) /Needle bar and thread take-up mechanism (two needle)

ne ﬂ‘

] ida @m@




&1 RFERS{R (24 &1)/Needle bar and thread take—up mechanism (two needle)

[%2]
no. | mamse ol g e R4 DESCRIPTION
alalarn
oo [=e] oo L
PARTSNO. | ¥ | | ¥& [QTY
1 [60028C * [ x| =% 1T [HBEIEGE NEEDLE BAR BRACKET ASSY
2 |60028-01 * | * * 1 |#tExE NEEDLE BAR BRACKET
3 |60028-02 * | * * 1 |#tET & NEEDLE BAR BRACKET SHAFT
4 (60028-03 * | % * 1 [T LA RUBBER SHEET
5 (60030 * | % * 2 (#tEXEEHEY PIN
6 |60044 * | % | = 1 |#tEREREERAL—IL GUIDE RAIL, N/B-CLAMP
7 |37112 * | % * 2 |#EEEERAL—ILLE SCREW, M3X0.5 L=6
8 60622 * | * * 1 |8t NEEDLE BAR
10 |B140553 * | x| x 2 |5tk SET SCREW, SM1/8X40 L=45
11 |60041 * | * * 1 |$tiEfasE NEEDLE BAR CLAMP
12 |37134 * | x| % 1 |&safEhl SCREW, M4X0.7 L=10
13 160042 * | x| = 1 |tz AE SLIDE BLOCK, N/B-CLAMP
14 (60034 * | * * 1 |#tELE8E=—— LT OIL TUBE, 110
15 160032 * | * * 1 |#ETE RS OIL WICK, 700
16 (60031 * | * * 1 |#HELTERRID SPONGE
17 |30046 * | x| * 1 |t ERKRUTIE SCREW, TRUSS M4X0.7 L=4
18 |60016 * | x| = 1 |RFEGR) THREAD TAKE-UP LEVER COMPLETE
19 |37046 * | x| % 1 | RFERTYH (V) BEARING, S : T-TAKE-UP
20 [37047 * | x| = 1 | RFERTYLH (K) BEARING, L ; T-TAKE-UP
21 |37051 * | * * 2 | KDy v— WASHER, THREAD TAKE-UP
22 (60019 * | x| * 1 | RFEXZZ THREAD TAKE-UP SUPPORT
23 160021 * | % * 1 | RFEXZZBL SUPPORT SCREW, M4X0.7 ; T/TAKE-UP
24 37585 * | % * 1 | KEXZZRLFVE NUT, M4
25 (37053 * | % * 2 | RFEXZ=—KILRT7YVYT NEEDLE BEARING
26 (60020 * | % * 2 | REXZUVT SUPPORT RING, ; T/TAKE-UP
27 (60022 * | x| x 1 [90EHI5VY CRANK, 90
28 (60023 * | * * 1 |&EI520 (1) NEEDLE BAR CRANK ROD ASSY
29 160024 * | % * 2 (BB OSORTIVYT BEARING
30 [60017 * | x| = 1 |RFFE> PIN, ; T/TAKE-UP
31 |60116 * | x| x 1 | RFEIERL SET SCREW, SOCKET (CP) M5X0.8 L=8
32 (60018 * | x| % 1 | RFEEL AR BUSHING, ; T/TAKE-UP PIN
33 |60116 * | x| = 1 | RFEELARLIE SET SCREW, SOCKET (CP) M5X0.8 L=8
34 (60043 * | * * 1 |EHELT B EARILED BUSHING
35 (60081 * | % | = 1 |#ELXEEAZIL(ER) BUSHING, F
36 |B116920 * | x| * 2 |#EBELEHI Y v— RING, THRUST
37 |60039 * | * * 2 (gtiEXEE#AS— COLLAR
38 (27177 x| % | = 2 |gtELEEAT—HL BOLT, SOCKET M5X0.8 L=16
39 (90625 * | * * 2 |$tELEEHHS—HER LT Y ¥—|WASHER, SPRING 2-5
40 [N0122 * | x| = 2 |4tDP X 17 #22 NEEDLE, DPX17 (#22)
41 |60016C * | x| * 1 [ XfFEEVE THREAD TAKE-UP LEVER SET
42 (31110 * | x| = 1 |&tHa=1t BOLT, SOCKET M3X0.5 L=10

_‘IO_




= UM{E /Feed mechanism

13-



/Feed mechanism

2 8
£ DESCRIPTION
olfsdo
28zg g%z
PARTS NO.|® Sl [ #8385 | oTY
T [60186 = * 1 ) FEED ADJUSTING DIAL, U
2 |BS38284 w | x 1 ADJUSTING SCREW
3 [10812 S 1 SCREW, SM3/16X28 L=19
4 |B142746 o I 1 SUPPORT PLATE
5 [18420 S 1 O RING, 10
6 |B145502 o I 1 POSITIONING PIN
7 |B100328 S 1 SPRING, COMPRESSION
8 |60187 o+ 1 FEED ADJUSTING DIAL, D
9 |BS38284 o= 1 ADJUSTING SCREW
10 |10812 * 1 SCREW, SM3/16X28 L=19
11 |B142746 * 1 SUPPORT PLATE
12 |18420 * 1 O RING, 11
13 |B145502 * 1 POSITIONING PIN
14 |B100328 * 1 SPRING, COMPRESSION
15 60192 * 1 CYLINDER ASSY
16 |60192-01 * 1 CYLINDER
17 |60192-02 * 1 JOINT
18 |60192-03 * 1 SILENCER
19 60198 * 1 TUBE
20 (31021 * 2 BOLT, SOCKET M6X1.0 L=16
21 |28578 - * 2 WASHER, SPRING 2-6
22 |28058 B 1 BOLT, SOCKET M6X1.0 L=12
23 (30804 I 1 NUT, 3 M6
24 |60191 OO I 1 SETTING PLATE, PC-CYLINDER
25 (18065 N 4 BOLT, SOCKET M5X0.8 L=14
26 (90625 o8 I 4 WASHER, SPRING 2-5
27 |60340C N 1 BACK CYLINDER ASSY
28 |60346 o8 I 1 GUIDE RAIL ASSY, L
29 |60346 S 1 GUIDE RAIL ASSY, R
30 [27177 o8 I 4 BOLT, SOCKET M5X0.8 L=16
31 (90625 S 4 WASHER, SPRING 2-5
32 |60347 o8 I 1 NEEDLE ROLLER, 7X22.4
34 |60350 N 1 CYLINDER GUIDE PIN, B
35 (60230 o8 I 1 SPRING
36 (60213 I 1 SET SCREW, SOCKET (FT) M10X15 L=10
37 |60341 o8 I 1 OIL SEAL (BACK)
38 (60212 N 1 OIL SEAL (FRONT)
39 |60188 o8 I 1 FEED ADJUSTMENT ARM
40 |60189 I 1 PIN
41 |27172 o8 B 1 SET SCREW, SOCKET (FT) M6X1.0 L=8
42 |60190 N 1 SPRING
43 |60194C o8 I 1 FEED ADJUSTING LEVER ASSY
44 |60104 N 1 FEED ADJUSTING LEVER
45 |60195 o8 I 1 NEEDLE ROLLER, 6X25
46 |60115 N 1 LINK PIN, 8
47 |18028 o8 I 2 SET SCREW, SOCKET (CP) M5X0.8 L=5
48 [37008 N 1 SCREW, M5X0.8 L=25
49 |60196 o8 I 1 FEED ADJUSTING CONNECTION
50 [60348 I 1 CONNECTING BLOCK, B-CYLINDER
51 |60351 o8 I 1 BOLT, M6X1.0 L=25
52 (60349 N 1 PIN SCREW, M6X1.0
53 (60342 o8 I 1 SPRING




A EITER /Presser foot lifter mechanism

<-8BLC-BTFL-CD-DS>
{—EEBLEFBTFL-GD—DE}|

«—-8BL/-28BL>
<-8BLC/-28BLC>

4&—' 25

_15_



Wz _E(FBI{%/Presser foot lifter mechanism

1 %)
NO. | ERGRBEE o E\ | z ME A DESCRIPTION
o3 Ha9P
a3@gzraxs
PARTS NO.|P N|? | 2 8% & ]| QTY
T (60120 * | * ¥ 1T |ET=maEnemA%)L(ED UD-ADJUSTING SHAFT BUSH, F
2 60081 * | * * 1 | ETEREHEARIL(ER) BUSHING, F
3 60126 * | % * 1 |cD&E1¥ L DIAL, CD
4 60127 * | % * 1 [CDEA¥YILAL DIAL CAM, CD
5 60128 * | % * 1 |[CcDEA¥ILEY DIAL PIN, CD
6 [1917 * | % * 1 |CDFAYILELRT)VY SPRING, A
7 1392 * | % * 1 [CDAEA¥I)LIERL SET SCREW, (CP) SM11/64X40 L=6.5
8 160107 * | * * 1 | L TFTEUBEZITEY SUPPORT PIN
9 60116 * | % * 1 | ETFEUVBREZFE L SET SCREW, SOCKET (CP) M5X0.8 L=8
10 [60098 * | % * 1 | ETEREHEHE (J) ADJUSTING BRACKET ASSY, UD
11 /60103 * | % * 1 | ETEREHE ADJUSTING BRACKET, UD
12 160109 * | % * 1 | L TFERBFEHNT— ADJUSTING BRACKET COLLAR, UD
13 (30066 * | % * 1 | ETFERAHEHT—LERL BOLT, SOCKET M5X0.8 L=12
14 190625 * | * * 1 | ETFERASHEHT—LIET Y +—|WASHER, SPRING 2-5
15 128563 x | * * 1 | L TFEREE Ry — BOLT, SOCKET M5X0.8 L=8
16 90625 * | % * 1 [RhyS—D s v— WASHER, SPRING 2-5
17 [60114 * | % * 2 |EREIEUOBHE LINK ASSY, B
18 |60115 * | % * 2 |FRE&BYOB)XEY LINK PIN, B
19 27170 * | % * 2 |EREIREUV OB IE SET SCREW, SOCKET (CP) M5X0.8 L=6
20 (60099 * | * * 1 |hiRZ EThHL INNER PRESSER CAM, UD
21 (27172 * | % * 2 [P Z ETAHLILE SET SCREW, SOCKET (CP) M6X1.0 L=8
22 (60101 * | % * 1 [0z ETAyYR INNER PRESSER ROD, UD
23 (60100 * | % * 1 |h#RZ ETFOYRRTYLYS NEEDLE BEARING
24 60113 * | % * 1 [BREEYIA) LINK, A
25 (60102 * | % * 1 | EFavrEy ROD PIN, US
26 (60083 * | % * 1 |5 % CONNECTING LEVER
27 (34323 * | * * 1 |[EE=5FEHHRL BOLT, SOCKET M5X0.8 L=18
28 (60084 * | % * 1 |fEEh=5FEY PIN
29 (27170 * | % * 2 | ETFT=HEEHEL SET SCREW, SOCKET (CP) M5X0.8 L=6
30 /60106 * | % * 2 | ET=HREEHHT— COLLAR, UD ADJUST-SHAFT
31 |18028 * | * * 2 | L T=HEEAT—IE SET SCREW, SOCKET (CP) M5X0.8 L=5
32 (60129 * | % * 1 |CDE#EZDFEGER) CONNECTING LEVER ASSY, CD
33 [60129-01 * | % * 1 |CDE#ERE%E CONNECTING LEVER, CD
34 (60129-02 * | % * 1 |CDEHEHFEEY PIN, CD
35 128076 * | % * 1 |CDEHEEDFRRwDHHL BOLT, SOCKET M6X1.0 L=18
36 160122 * | % * 1 |#WA ETEREEH ADJUSTING SHAFT, UD
37 160117 * | % * 1 | RMYIR—RZHR SUPPORT PLATE, STOPPER
38 131092 * | % * 2 (RbyIS—iRZHRIE BOLT, SOCKET M4X0.7 L=12
39 (31208 * | % * 2 (RITHRIET Y v— WASHER, SPRING 2-4
40 117059 * | % * 1 | RTYoT =2l SUPPORT SCREW M5X0.8 L=10
41 (60077 * | % * 1 |[ETFEUBAE TV FELT, PRESSER ADJUSTING PLATE
42 (60130 * | % * 1 |cDSP#HTE Rl SPRING HOOK
43 (60152 * | % * 1 |cDsP#E L+ vk NUT, M8
44 160125 - - * 1 |CDRT)45B SPRING, B
45 (60502 * | * - 1 |[cDRFY4C SPRING, C
46 (18349 * | % - 2 |CDYY A —IEREE BOLT, SOCKET M3X6

_16_




A | FHEERE (-CD)/Alternating presser foot lifter mechanism(—-CD)




(-CD)/Alternating presser foot lifter mechanism (-CD)

2 8
NO. B A DESCRIPTION
SHB9T
Ro2d
PARTS NO. ©395|QTY
1 38136 * 1 SET SCREW, SOCKET (CP) M4X0.7 L=4
2 |60124 * 1 POTENTIOMETER ASSY
3 [60132 * 1 SETTING PLATE, POT-METER
4 160204 * 1 BOLT, SOCKET M4X0.7 L=6
5 (31207 * 1 {WASHER, PLAIN M 4
6 (60123 * 1 ~( CYLINDER ASSY
7 [60123-01 * 1 - CYLINDER
8 [60123-02 * 1 JOINT
9 [60123-03 * 1 - SILENCER
10 |60123-04 * 2 - BOLT, SOCKET M3X0.5 L=45
11 [60121 * 1 - AIR TUBE, 1000
12 |60131 * 1 KNUCKLE
13 (38975-03 * 1 CONNECTOR COVER (3P)
14 (38976-08 * 1 (3P) CONNECTOR (3P)
15 |30187 * 3 PIN CONTACT
(-BT)/Quick reverse mechanism (-BT)
2 8
NO. 5 .d DESCRIPTION
S
oA ok
PARTS NO. ©395|QTY
1 60207 * 1 CYLINDER CONNECTION ASSY
2 [B100511 * 1 - SCREW, SM4.76X32 L=65
3 [B149094 * 1 - STUD, ;S-LEVER
4 |BS01304 * 1 SCREW, SM6.35X28 L=18
5 [B149095 * 1 WASHER, PLAIN 6
6 (60205 * 1 ( CYLINDER ASSY
7 |60205-01 * 1 - CYLINDER
8 [60192-02 * 1 JOINT
9 [60123-03 * 1 - SILENCER
10 [60202 * 1 AIR TUBE, 840
11 [60206 * 1 - SETTING PLATE, CYLINDER
12 (35034 * 2 - BOLT, SOCKET M6X1.0 L=20
13 (28578 * 2 - WASHER, SPRING 2-6
14 (60209 * 1 KNUCKLE
15 (30804 * 1 NUT, 3 M6
16 [18065 * 3 - BOLT, SOCKET M5X0.8 L=14
17 [90625 * 3 - WASHER, SPRING 2-5
18 (30715 * 1 COUPLING PIN
19 | 4839 * 2 RETAINING RING, E4




F % UB4{%& /Upper feed mechanism

L3
0=

:?f

o
> =

-
(Q'G 2!

— 35

-19-




E £ YURH4%/Upper feed mechanism

4 %)
NO. | H@mBES o E\ | z e A DESCRIPTION
Jo 3 H5a9
ol ] s
PARTS NO.|R P N * 8 ¥k |QTY
1 |6008T * | * * (L £ EEIMACiD) BUSHING, F
2 160082 * | % * 1 |HEEARIL ($8) BUSHING, B
3 (60106 * | * * 2 |EEAHS— COLLAR, UD ADJUST-SHAFT
4 (18028 * | *x * 2 |¥EEAHS—IE SET SCREW, SOCKET (CP) M5X0.8 L=5
5 |60078 * [ * * 1 |[HEEHRAR D SPONGE
6 |60080C * | % * 1 |#E%h(FR) SHAFT ASSY
7 160080 x | * * 1 |4k SHAFT
8 31092 * [ % * 1 |l BOLT, SOCKET M4X0.7 L=12
9 |B104450 x| * * 1 |1EEhT Lde RUBBER CAP, 8
10 |60057 x| * * 1 |1EE#E CONNECTING PIN
11 (60528 x| % * 1 [AEERHS OIL WICK, 235
12 160068 * | % * 1 |Fa—THAEA) TUBE GUIDE
13 60064 x | * * 1 [Fa—TJHAKLE BOLT, SOCKET M3X0.5 L=5
14 |60066 x | * * 1 (R LEATHER
15 [18349 * | % * 1 |RELE BOLT, SOCKET M3X0.5 L=6
16 (60483 * | % * 1 |RBRDy v— WASHER, SQUARE 10X12X1
17 |60065 * | = * 1 |=-oXEH CONNECTION
18 [60059 * | % * 1 |[EviEm STOPPER CLAW
19 /60060 * | = * 1 IR ERER PRESSER CONNECTION PLATE
20 [60056 * | *x * 1 [#RZEER PRESSER BAR CONNECTION
21 [60059 * | % * 1 |EVIEM STOPPER CLAW
22 [60064 * | % * 1 |[Ev i BOLT, SOCKET M3X0.5 L=5
23 160056 * | % * 1 |#RZEER PRESSER BAR CONNECTION
24 [60059 * | * * 2 |EviE STOPPER CLAW
25 [60064 * | * * 1 |EvibmiE BOLT, SOCKET M3X0.5 L=5
26 (60057 * [ * * 3 |WAEEREEY CONNECTING PIN
27 (60058 * [ % * 3 |BAEEEE YIS OIL WICK, 50
28 (60094 * | x * 1 |HEEERE=——)L/4T OIL TUBE, 75
29 |BS51277 * | x * 2 |fEED LR FELT
30 [BS51803 * | % * 1 |#EE#ozILE FELT
31 [60079 * | * * 1 |FEEhT L2 (B) RUBBER CAP
32 160086 x| % * 1 |HEEE i OIL WICK, 80
33 [60096 * [ % * 1 |fdi b B E 8 OIL WICK, 20
34 [60063 * | *x * 1 [fRnIEAEE SHAFT, SLIDE BLOCK
35 (60050 * | *x * 1 (PR E VIBRATING PRESSER BAR
36 (60062 * | x * 1 IRNIEBE GUIDE SLIDE BLOCK
37 [8145-03 * [ % * 2 |IRN 1A EEHIE DR RETAINING RING, EXTERNAL 4
38 (60061 * | % * 1 IR IEAR STEADY PLATE
39 |37136 x| * * 2 | iEtRIE SCREW, M5X0.8 L=10

_20_




=B ® /Feed shaft mechanism

_21_




1% Y ERRS{% /Feed shaft mechanism

4 %)
No. | mams olE | mE R DESCRIPTION
Jo 3 H5a9
afngzras
PARTS NO. | YR 28k [QTY

T 60081 * | * ¥ N ELEEEIG) BUSHING, F

2 160081 * | % * 1 | ETEARILED BUSHING, F

3 160322 * | % * 1 [EYEAZIL () FEED SHAFT BUSHING

4 160320 * | % * 1 | ETEARIL(18) UD-SHAFT BUSHING, B

5 160321 * | = * 1 [EYEAZIL (18) FEED SHAFT BUSHING, B

6 |60324 * | *x * 1 [EYEAA AL —IL(ED) OIL SEAL

7 160324 * | % * 1 | ET&AAIIL—IL OIL SEAL

8 160331 * | % * 1 | FEYEA AL —IL(ER) OIL SEAL

9 |60313 * | % * 1 |EYEH FEED SHAFT

10 [BS12718 * | * * 1 [EYETILE CHEMICAL FELT

11 |B116920 * | % * 1 [FEYETYy— RING, THRUST

12 |60310C x| * * 1 [ZFEYL+EE) FEED BRACKET SET

13 60316 * | *x * 1 |EYB FEED ARM

14 (31021 * | % * 2 EYREIRERL BOLT, SOCKET M6X1.0 L=16

15 60310 * | * * 1 |FEYLE(EAD FEED BRACKET ASSY

16 31094 * [ * * 2 [EYETEEVIEOE®H RETAINING RING, E5

17 |60308 * [ % * 2 |EYETEZEIY— WASHER, PLAIN

18 (60330 * | % * 1 [ZEYBE1E SET SCREW, SOCKET (CP) M5X0.7 L=4
19 60311 * | % * 1 [ZYkEy PIN

20 131094 * | *x * 1 |FEYBE > IEDHER RETAINING RING, E5

21 /60308 * [ * * 2 |EYETERZEIYY— WASHER, PLAIN

22 160373 * | * * 1 FEYBEY EZ—JLA4T TUBE, 200

23 60312 * | % * 1 [EYBEBS OIL WICK, 300

24 (0148-F * | x * 1 [FEYBEZ=—)L/S/FTz/L+  |FELT, 3X18

25 (15087 * | % * 1 |Ez—LRq 7Rz TUBE SUPPORT, A

26 60204 * | * * 1 |Ez—)L/sq 78z 1k BOLT, SOCKET M4X0.7 L=6

27 (60317 * | % * 1 [FEYLETEBREEUA) FEED CONNECTING ARM ASSY, UD
28 [60317-01 * | x * 1 |EYLETESE FEED CONNECTING ARM, UD

29 |60310-02 * | % * 1 |FEYLETERFEEY PIN

30 31094 * | % * 2 |REYLETESEEIEDHEH RETAINING RING, E5

31 |60308 * [ * * 2 EYETEZEIY— WASHER, PLAIN

32 28068 x| x * 1 [ELETE FEE)&FERL BOLT, SOCKET M5X0.8 L=20

33 60333 * [ * * 1 [EYLTEEVHS OIL WICK, L=110

34 60318 * | * * 1 [EYETYLZER) FEED LINK ASSY, UD

35 (60079 * | % * 1 [EYEhT Ltz RUBBER CAP

36 |60339C * | % * 1 | TFZEYESESOVREE) LOWER FEED CONNECTING ROD SET
37 60343 * | % * 1 {1\ )8 —EkE BACK CYLINDER CONNECTION

38 (60339 * | % * 1 | FREYEEEOYR(FHE) CONNECTING ROD ASSY, L-FEED
39 |60315 * | *x * 1 |3EY SR FEED SHAFT ARM

40 128058 * | x * 1 [EYEafEREsRC BOLT, SOCKET M6X1.0 L=12

41 160338 * | * * 1 | FEYEHEY PIN

42 131094 * | x * 2 |TFTREYEHEIEOEH RETAINING RING, E5

43 160308 * | x * 2 |[TFTREYEHED DTy v— WASHER, PLAIN

44 160337 * | x * 1 [ FTREYAHL LOWER FEED CAM

45 (27172 * [ * * 2 | FTEYHLLE SET SCREW, SOCKET (CP) M6X1.0 L=8
46 160314 * | *x * 1 [EYERLEOHER RETAINING RING, E12

47 160106 * | % * 1 |EYEAT— COLLAR, UD ADJUST-SHAFT

48 118028 * | % * 1 [EYEAS—IE SET SCREW, SOCKET (CP) M5X0.8 L=5
49 160319 * | x * 1 | ETEqH SHAFT, UD

50 [BS12718 * | x * 1 | ET&87LE CHEMICAL FELT

51 [60106 * | * * 2 | ETE#HS— COLLAR, UD ADJUST-SHAFT

52 [18028 * | *x * 2 | ETE#AS—LIE SET SCREW, SOCKET (CP) M5X0.8 L=5
53 |B104450 * | % * 1 | L TEhT Lt RUBBER CAP

54 |60336C * [ * * 1 EYLETaYRGED FEED ROD ASSY, UD

55 |60335 * | % * 1 [ FTEYLTAHL FEED CAM, UD

56 (35999 * [ % * 2 |EYETHLIE SET SCREW, SOCKET (CP) M6X1.0 L=6
57 [60336 * [ * * 1 |EYETOYR FEED ROD, UD

58 (60315 * | * * 1 | ETE&hfE FEED SHAFT ARM

59 [28058 * | x * 1 | ETEhBEREtl BOLT, SOCKET M6X1.0 L=12

60 (60338 * | * * 2 |EYLETFTAYRFEY PIN

61 [31094 * [ % * 4 | ETFOyREY IE A RETAINING RING, E5

62 |60308 * | = * 4 | EFFAYRIy v— WASHER, PLAIN

_22_




I —OB8{% (1 46t) /Gauge parts (single needie)

_23_




F—I %O A £1)/Gauge parts (single needle)

|
—
NO.| ERRES bk 2 LTES DESCRIPTION
ol bo [
ala| 27T
PARTSNO.| ® [ ®| 26 |QTY
1 [60049 * | * * 1 [rHZ INNER PRESSER FOOT
2 60048 * | x * 1 [PERL BOLT, SOCKET, M4X0.7 L=5
3 60051 * | % * 1 |[4MRZ (30) OUTER PRESSER FOOT ASSY
4 27174 * [ * * 1 [4MFZIE BOLT, SOCKET, M4X0.7 L=10
5 (60234 * | % * 1 |8tk NEEDLE PLATE
6 (60235 x| % * 2 |&tHRLE SCREW, FLAT M4X0.7 L=8
7 160236C * | * * 1 [ARRGH) SLIDE PLATE ASSY, R
8 [BS07320 * | * * 1 |ARE BOBBIN WINDOW
9 160236 * | *x * 1 |AkRR SLIDE PLATE (R)
10 |60237 * | % * 1 [AERL SLIDE PLATE (L)
11 160423 * | % * 1 |EYVEESHIV FEED DOG
12 160540 x| * * 2 |ZEYHEIE SCREW, PAN M4X0.7 L=8
Z 73 E8 &/ Option parts
4
NO. | ERGES bk He LR DESCRIPTION
o So
alal 27T
PARTSNO.| ® | ®| 26 |aTY
13 160400 * [ % * 1 |FRHEZA(F#HZ-B) INNER PRESSER FOOT, A
14 160410 * | = * 1 [V EERZ-B) OUTER PRESSER FOOT ASSY, A
15 160401 * 1 |[PHA(FHA-Z) INNER PRESSER FOOT, B
16 (60411 * 1 |5 RAEFHZ-E) OUTER PRESSER FOOT ASSY, B
17160404 o ¥ 1 [FHZAR INNER PRESSER FOOT, AR
18 160415 * | % * 1 |5MRZFR)ART OUTER PRESSER FOOT ASSY, AR1
19 (60471 * | % * 1 [#1RAR NEEDLE PLATE, AR
20 [60422 * | % * 1 [ZEYEAR FEED DOG, AR
21 [60416 * | % * 1[4 RZ(FE)AR2 OUTER PRESSER FOOT ASSY, AR2
22 160402 O ¥ 1 |HZONRA) INNER PRESSER FOOT
23 [60470 * | *x * 1 |8HRCKARA) NEEDLE PLATE
24 (60421 * | x * 1 | EYEKARA) FEED DOG
25 (60309 * |k * T [EVEGEEEY) FEED DOG (PLANE)

_24_




—B{% (2 & &) /Gauge parts (two needle)

<R amm A
For Nesdle gauge: 3mm>

CEHME4mmA S
For Needle gauge: 4mm*

CEHEEmm R/
For Needle gauge: Bmm:

CEHIEdmm R/
For Needle gauge: Bmm>

25<

<EHIE 10mm Y

CEHE 1 2mm A S
For Needle gauge: 12mm»




77— B1% (27 1)/ Gauge parts (two needle)

[%2]
No. | mame ol g e A% DESCRIPTION
glal 2=
© | o o
PARTSNO.| | | & |QTy
<EHIE3mm > <For Needle gauge:3mm)>
1 [60690C * | % * 1 |5F—>tvh3 GAGE SET 3
2 (60670 * | % * 1 |h#EZ3 INNER PRESSER FOOT, 3
3 60680 *x | * * 1 |9V Z(RR) 3,4 OUTER PRESSER FOOT ASSY, 34
4 160640 x | * * 1 |&t#R3 NEEDLE PLATE, 3
5 160650 * | * * 1 |EYES3 FEED DOG, 3
6 |60660 x | * * 1 |&tH1a=(#E)3 NEEDLE CLAMP ASSY, 3
7 |60624 x| % * 1 |84 ER6 THREAD GUIDE, 6
8 |B140553 * | % * 2 |&tit SET SCREW, SM1/8X40 L=45
<EHMEAmm B> <For Needle gauge : 4mm>
9 160691C * | ok * 1 (5= tvk4 GAGE SET 4
10 60671 x | * * 1 |hifz4 INNER PRESSER FOOT, 4
11 [60680 *x | * * 1 |5V Z(4H) 3,4 OUTER PRESSER FOOT ASSY, 34
12 160641 x | * * 1 |8tHk4 NEEDLE PLATE, 4
13 [60651 x| * * 1 |3%EYtEas FEED DOG, 4
14 60661 x| * * 1 |&Hia=(¢R)4 NEEDLE CLAMP ASSY, 4
15 60624 x| * * 1 |8t4REMR6 THREAD GUIDE, 6
16 |B140553 * | ok * 2 |&t1E SET SCREW, SM1/8X40 L=45
<EtE6mmHA> <For Needle gauge: 6mm>
17 (60692C * | ok * 1 (5= tvhke GAGE SET 6
18 60672 x | * * 1 |hiHZ6 INNER PRESSER FOOT, 6
19 [60681 x| * * 1 [4MRZ(/E)6 OUTER PRESSER FOOT ASSY, 6
20 |60642 x| * * 1 |8t#k6 NEEDLE PLATE, 6
21 60652 x| % * 1 |3%EYtE6 FEED DOG, 6
22 |60662 *x | * * 1 |&HE=E)6 NEEDLE CLAMP ASSY, 6
23 60624 x | * * 1 |85 EHN6 THREAD GUIDE, 6
24 |B140553 x | * * 2 |tk SET SCREW, SM1/8X40 L=45
<EtE8mmA> <For Needle gauge: 8mm>
25 160693C * | ok * 1 (5= tvhk8 GAGE SET 8
26 [60673 x | * * 1 |hiHz8 INNER PRESSER FOOT, 8
27 60682 x| % * 1 [4MRZ ()8 OUTER PRESSER FOOT ASSY, 8
28 (60643 * | x * 1 |&HHR8 NEEDLE PLATE, 8
29 60653 x| % * 1 [Z&YEs FEED DOG, 8
30 [60663 * | * * 1 [#H8EE)8 NEEDLE CLAMP ASSY, 8
31 [60624 x | * * 1 |8t%RERN6 THREAD GUIDE, 6
32 |B140553 x| * * 2 |tk SET SCREW, SM1/8X40 L=45
<EHIE10mmAD> <{For Needle gauge: 10mm>
33 [60694C * [ * * 1 |5—Ttyko GAGE SET 10
34 [60674 *x | * * 1 [#Z10 INNER PRESSER FOOT, 10
35 [60683 x | * * 1 |5MRZ ()10 OUTER PRESSER FOOT ASSY, 10
36 |60644 x| % * 1 |§t#R10 NEEDLE PLATE, 10
37 60654 x| % * 1 [Z&YEio FEED DOG, 10
38 60664 x| * * 1 |&t1a=(#E)10 NEEDLE CLAMP ASSY, 10
39 (60625 * | % * 1 |#RERA12 THREAD GUIDE, 12
40 [B140553 * | % * 2 |gtik SET SCREW, SM1/8X40 L=45
<gtig12mmAD> <{For Needle gauge: 12mm>
41 [60695C * | * 1 |F—2tyk2 GAGE SET 12
42 60675 x| * * 1 |hiRz12 INNER PRESSER FOOT, 12
43 |60684 x | * * 1 |SMERZ ()12 OUTER PRESSER FOOT ASSY, 12
44 |60645 x| % * 1 |#t#R12 NEEDLE PLATE, 12
45 |60655 x| % * 1 [ZEYEi2 FEED DOG, 12
46 |60665 x| % * 1 |&#HaEEE)12 NEEDLE CLAMP ASSY, 12
47 |60625 x| % * 1 |#tR=ER12 THREAD GUIDE, 12
48 |B140553 * | *x * 2 |&tit SET SCREW, SM1/8X40 L=45
49 |60048 x| * * 1 ||z IE BOLT. SOCKET, M4X0.7 L=5
50 (27174 x| % * 1 |9VBZLE BOLT, SOCKET, M4X0.7 L=10
51 160235 * | *x * 2 |(&tiRiE SCREW, FLAT M4X0.7 L=8
52 [60236C x| % * 1 |ARRGH) SLIDE PLATE ASSY, R
53 |BS07320 x| % * 1 |ARE BOBBIN WINDOW
54 (60236 x | * * 1 [ARR SLIDE PLATE (R)
55 [60636C x| * * 1 [ARL(HR) SLIDE PLATE ASSY, L
56 |BS07320 x| % * 1 |BRE BOBBIN WINDOW
57 160636 * | % * 1 [AfRL SLIDE PLATE (L)
58 (60540 x| % * 2 |FEYsEIE SCREW, PAN M4X0.7 L=8
59 |B062630 x| % * 1 |8tRERNILE SCREW, PAN SM2.38X56 L=4

_26_




I8 = TEFE RS, 288 5)

Rotary hook shaft timinng mechanism (single needle, two needle: right)

=
4

<2HE> <1XEt >
“two needler  <single needle> L"’l

7 7=




NIEMBASUTBROKE, 24K 8 H)

Rotary hook shaft timing mechanism (single needle, two needle: right)

[72] [%2]
NO. | HMmES o x .2 e B DESCRIPTION
) KON Il AN RSRUH
Jlo|ld|la|las]|g -~
Mlo|M|o|mL|ok
PARTS NO.| || ® | [? k| ¥k |aTY

1 160242 * [k [ x[*] * * EEEES HORIZONTAL HOOK BASE, R
2 (60295 [ k] x| ] * * 1 |BREIAREARIL(L) BUSHING, U
3 60533 * | k| k[ k| * * 1 (A= E/NAT DRAIN PIPE
4 |BS07333 | k| x| x| * * 1 |A—TF—xEH/47 PIPE, 4
5 160267 | k| x| x| * * 1 | TERT7YUH (1) BALL BEARING
6 (60243 A EIEIEIRE: * 1 | FEH@EDA AL —IL OIL SEAL
7 160259 | k[ x| *]| * * 1 | h<EhLEHER RETAINING RING, INTERNAL C26
8 160262 A EIEIEN B * 2 |ATERTILY BALL BEARING
9 (60263 s | k] % | %] % * 1 | A—=—TF—ER7)7 (L) BEARING
10 (60277 k| k[ x| * * 1 |[A—FF—xEEY PIN
11 |60272 x| k]| x| x| % * 1 | A—TF+—xEBE=—IL/\(T TUBE, 35
12 |60285 x| k| x| x| % * 1 (=T F—xEHmS OIL WICK
13 |60253 x| k]| x| x| % * 1 |Hh~ER SHAFT, ; H/HOOK
14 160290 x| x| x| %] * * 1 | A—=TF—8#Fv—0uh) GEAR, S : OP-SHAFT
15 [18028 x| x| % | %] = * | 2 [F—TF—EFVr—UMIE SET SCREW, SOCKET (CP) M5X0.8 L=5
16 160256 IEIEIEI NS * 1 |hYEFv— D) GEAR, S
17 |18028 ok ok k] * * 2 [ATEFV—UMIE SET SCREW, SOCKET (CP) M5X0.8 L=5
18 |60262 | k| k| x| * * 1 |F—TF—8RTYT(F) BALL BEARING
19 |60258 x| x| k]| * * 1 |hVEHZIT OIL PAN, ; H/HOOK SHAFT
20 37509 x| k[ x| * * 2 |h<EhimZ(FIE SCREW, M5X0.8 L=6
21 160269 k| x| x| %] % * 1 | FEh¥Fv—(#0) LOWER SHAFT GEAR ASSY
22 |60270 x| %k | k| x| % * 1 | TE#TYv— WASHER
23 160267 s | x| | x| * * 1 | TERRTYL S (FD BALL BEARING
24 (60264 x| k| x| x| % * 1 | TERT)TRILE— LOWER SHAFT HOLDER, BR
25 160266 s k] % | %] % * 1 | FEARTYTRILE—0) T O RING
26 (60243 * | k| k| k| % * 1 [ TE#RTYTHRILT—F 1)L —)L |OIL SEAL
27 (37229 x| k| k| k| % * 3 | TERT) T Ll SET SCREW, SOCKET (CP) M4X0.7 L=5
28 37210 ® |k k| *] * * 3 | TFE#RTFTULTHRILE—1E SCREW, FLAT M4X0.7 L=6
29 160271 x| x| x| %] * * 1 |h<xEHh5— COLLAR, H-HOOK
30 |28076 x| x| x| %] * * 1 |hvxEHS—HHRkl BOLT, SOCKET M6X1.0 L=18
31 [60281 | k| x| x| * * 1 |A—TF—8h OPENER SHAFT
32 60282 x|k k] * * 1 |A—=TF—EhS OIL WICK, 80
33 [B142274 * kx| k] * | x| 1 |#Am@EFEITLE RUBBER CAP, 4.2
34 60288 | x| *| x| * * 1 | A—TF—HAHEAL—IL ADJUSTING GUIDE RAIL, OP
35 |60278 x| x| x| %] = * 1 |A—TF+—REmEY ADJUSTING PIN, OPENER
36 60291 AEIEIEI B * 1 | A—TF—8Fv—LEGE) GEAR BASE ASSY, OP
37 [18420 kx| *x[*| x| * | 1 |A—TFr—8FVv—LTE0JLY O RING, 10
38 27170 s %] % | %] % * | 2 [FA—TF—#¥v—LEiE SET SCREW, SOCKET (CP) M5X0.8 L=6
39 60251 * [ k] x| ] % * | 2 [F—TFr—#EssHEERl SET SCREW, SOCKET (CP) M3X0.5 L=5
40 60260 x| k| x| x| % * 1 | hVEhsE LUBRICATION SHAFT
41 160246 x| x| x| % * 1 |h<LEBIVY OIL TANK, H-HOOK BASE
42 |60357 x| x| x| x| % * 1 |hILEMEVDI(T PIPE
43 (18349 x| k| x| x| % * 1 |imirERL BOLT, SOCKET M3X0.5 L=6
44 (60261 x| k| x| x| % * 1 |HWEISEAZIL BUSHING, ; LUBRICATION SHAFT
45 [60255 | k| x| x| * * 1 |hLEBRVIFAIL—IL OIL SEAL
46 (60244 | k| x| x| * * 1 |ALEEI—bvFY SHEET PACKING
48 160279C s | x| ®| x| % * 1 |A—TF—EfTEGER) SETTING BRACKET ASSY, OPENER
49 (60279 k| k| x| x| * * 1 |A—TF+—mtE SETTING BRACKET, OPENER
50 |60286 k| %] x| x| *x * 1 |A—T+—8 OPENING ARM
51 [60287 x| k| k| x| % * 1 |A—FF+—BE> PIN
52 160276 s k] *| %] % * 1 |IREVHY—RA—TF— OPENER, BC
53 | 4839 k| x| x| %] % * 1 |A—TF—LEBE L RETAINING RING, E4
54 137269 s k] % | %] % * | 2 [FA—TF—EftELE SCREW, M3X0.5 L=6
55 160241-01 k| k| * * 1 |h<TAR—H—(0.3) SPACER, 0.3 «-=++-+- t=03
55 160241-02 x| k| x| x| * * 1 |hAR—H5—(0.4) SPACER, 0.4 «-=+++-+- t=04
55 160241-03 k| kx| * * 1 |h<AR—H—(0.5) SPACER, 0.5 «==++xe+- t=05
55 160241-04 k| [ x| * * 1 |hTAR—H—(0.2) SPACER, 0.2 «-=++-+- t=02
56 60482 | k| *| x| * * 1 |hv ROTARY HOOK ASSY, W/BOX ; B891
57 160536 s x| x| x| % * 1 |/REY BOBBIN, 1.6
58 |38124 | k| x| x| * *x | 2 |hexr&ELE BOLT, SOCKET, M6X1.0 L=25
59 160252 *| x| x| x| * * 1 |hvxEEFELHT— ECCENTRIC COLLAR
60 [60245 A ENENES RS * 1 (A ELETYv— WASHER
61 160273 AEIEIEI B * 1 | A—TF—FAsE AS OIL WICK, 50
62 27174 w [ k] x| %] * * | 8 [1E&HHL) BOLT, SOCKET, M4X0.7 L=10
63 27174 w| -] x|-] % - 1 |iE®HHl BOLT, SOCKET, M4X0.7 L=10
63 38127 -] -] - * 1 |lEHRL BOLT, SOCKET, M4X0.7 L=16
64 |60285 x| k| x| x| % * 1 |A—TF—2EE G OIL WICK, 150

_28_




ATEWAAZ TR (2K E: &)

Rotary hook shaft timing mechanism (two needle: left)

sy
.
N—aF




HIERAIV T BEREEE: E)

Rotary hook shaft timing mechanism (two needle: left)

[%2]

Nno. | mems o 6% e LR DESCRIPTION

alal| 2L

5o [=e] oo L

PARTS NO.[| & | & | ¥& |QTY

1 160600 * | * 1 |[A~EE HORIZONTAL HOOK BASE, R
2 60295 * | % * 1 |BRENARERAZIL(LE) BUSHING, U
3 60533 * [ % * 1 |AvxE/NA4T DRAIN PIPE
4 60267 * | * * 1 | TERTYLH (1) BALL BEARING
5 60243 * | * * 1 | TE@EDAMIL—IL OIL SEAL
6 [60259 * | * * 1 |h<EhiE&HEE RETAINING RING, INTERNAL C26
7 160262 * | * * 2 |A—TH+—8R7YH5 (L. T) BEARING
8 160603 * | % * 1 |AvE@R7Y5 BALL BEARING
9 (60602 * | % * 1 |#A—FF+—xEEY PIN
10 /60253 * | % * 1 |H~EH SHAFT, : H/HOOK
11 {60290 * | % * 1 | A—TF—8Fv— ) GEAR, S : OP-SHAFT
12 (18028 * | % * 2 |(F—TF—EFv—CMNIE SET SCREW, SOCKET (CP) M5X0.8 L=5
13 (60256 * | * * 1 [A<EFv—D) GEAR, S
14 (18028 * | * * 2 (ATEFv—0NIE SET SCREW, SOCKET (CP) M5X0.8 L=5
15 [60604 * | * * 1 |A<ERTYT BALL BEARING
16 [60258 * | * * 1 |h<EhmszT OIL PAN, ; H/HOOK SHAFT
17 (37509 * | * * 2 |(AERZTIE SCREW, M5X0.8 L=6
18 160269 * | % * 1 | TEFv—#8) LOWER SHAFT GEAR ASSY
19 60270 * | % * 1 | FET v v— WASHER
20 |60267 * | * * 1 | FERF7YLHED BALL BEARING
21 (60264 * | * * 1 [ TFTEHARTYLTHRILE — LOWER SHAFT HOLDER, BR
22 (60266 * | % * 1 | FTEARTYTRILET—0YT O RING
23 (60243 * | % * 1 | FTEARTYTRILAE —F 1)L —IUOIL SEAL
24 (37229 * | % * 3 |FEARTYIHLAL SET SCREW, SOCKET (CP) M4X0.7 L=5
25 (37210 * | % * 3 |FEARTY T HRILAF—1E SCREW, FLAT M4X0.7 L=6
26 (60271 * | % * 1 |AvLExBEH5— COLLAR, H-HOOK
27 128076 * | * * 1 |h<xEHF—HERL BOLT, SOCKET M6X1.0 L=18
28 (60281 * | * * 1 |A—TFF—&h OPENER SHAFT
29 160282 * | % * 1 |A—TF—8h OIL WICK, 80
30 |B142274 * | % * 1 |[#RimMEFEDT Le RUBBER CAP, 4.2
31 (60288 * | % * 1 | A—TF—HREERNL—IL ADJUSTING GUIDE RAIL, OP
32 160278 * | % * 1 | A—TF—REEY ADJUSTING PIN, OPENER
33 160291 * | * * 1 | A—TF—#EFv—LE5GED GEAR BASE ASSY, OP
34 (18420 * | % * 1 | A—TF—#EFv—L 5005 O RING, 10
35 (27170 * | * * 2 (FA—TF—E¥vy—x1 51k SET SCREW, SOCKET (CP) M5X0.8 L=6
36 |60251 * | * * 2 |[F—TF—shEsHERL SET SCREW, SOCKET (CP) M3X0.5 L=5
37 (60260 * | * * 1 | ATESE LUBRICATION SHAFT
38 (60601 * | % * 1 |hvxEmEY OIL TANK, H-HOOK BASE
39 (60357 * | % * 1 |AEEMIALIINAT PIPE
40 |18349 * | * * 1 |RiRERC BOLT, SOCKET M3X0.5 L=6
41 (60261 * | % * 1 |A<ESEAZIL BUSHING, ;LUBRICATION SHAFT
42 160255 * | * * 1 |ALEEBIVIAAIL—IL OIL SEAL
43 160244 * | * 1 |AvLEES—kSyFY SHEET PACKING
44 (27174 * | * * 9 |AvXEMEIVIIE BOLT, SOCKET M4X0.7 L=10
45 160279C * | % * 1 |A—TFEtE () SETTING BRACKET ASSY, OPENER
46 160279 * | % * 1 | A—TF—mfTE SETTING BRACKET, OPENER
47 160286 * | % * 1 |A—7F+—h OPENING ARM
48 (60287 * | % * 1 | A—TF+—HE> PIN
49 (60276 * | % * 1 |REVS—RA—TH+— OPENER, BC
50 | 4839 * | % * 1 |A—TF—TEBEVIEDEH RETAINING RING, E4
51 37269 * | * * 2 |A—TF—ERftELL SCREW, M3X0.5 L=6
52 [60241-01 * | % * 1 |ATRR—H—(0.3) SPACER, 0.3 «-+=x=+++ t=0.3
52 |60241-02 * | % * 1 |[ARAR—5—(0.4) SPACER, 0.4 «-++=--- t=04
52 |60241-03 * | % * 1 |[ARAR—H5—(05) SPACER, 0.5 «-=-==--- t=05
52 |60241-04 * | % * 1 [ARAR—5—(0.2) SPACER, 0.2 «-=-==-- t=02
53 60482 * | % * 1 |h= ROTARY HOOK ASSY, W/BOX : B891
54 (60536 * | * * 1 |/RE> BOBBIN, 1.6
55 |38124 * | % * 2 |hvxELE BOLT, SOCKET, M6X1.0 L=25
56 60252 * | % * 1 | ARLEEBLREOHT— ECCENTRIC COLLAR
57 [60245 * | % * 1 [AvEELETYv— WASHER
58 160273 * | * * 1 | A= F—FREE RS OIL WICK, 50
59 [60285 * | * * 1 |A—TFr—xEBE HS OIL WICK,150

_30_




77 /Rotary hook complete




/Rotary hook complete

a] 8
NO. al, 2 DESCRIPTION
Jlol9le?lee
Jlm| 2|l o o~
M|oo|D|0|ml |
PARTS NO. [ R [ R |V [® K| &| oTY
1 160482-04 | *|-[*[-[ [ - | 1 NEEDLE GUARD
1 160482-04 | -|*|-]|*| - 2 NEEDLE GUARD
2 |60482-12 - - - 3 SCREW
2 (60482-12 | - - - 6 SCREW
3 [60482-13 -] *-] * - 1 SCREW, SOCKET M3X6
3 [60482-13 | - - - 2 SCREW, SOCKET M3X6
4 |60482-14 - - -1 1 TENSION SPRING
4 |60482-14 | - - - 2 TENSION SPRING
5 [60482-15 - - -1 1 ADJUSTMENT SCREW, FLAT
5 (60482-15 | - x| - 2 ADJUSTMENT SCREW, FLAT
6 [60482-16 - -l -] 1 SCREW, FLAT
6 (60482-16 | - - - 2 SCREW, FLAT
7 (60482-17 - - -1 2 SET SCREW, SOCKET
7 (60482-17 | - - - 4 SET SCREW, SOCKET
8 [60482-18 - - -1 1 ADJUSTMENT SCREW, SOCKET
8 |[60482-18 | - x| - 2 ADJUSTMENT SCREW, SOCKET
9 (60482-20 - -l -] 1 SPRING, ANTI-SPIN
9 (60482-20 | - - - 2 SPRING, ANTI-SPIN
10 [60482-22 - - -1 1 ADJUSTING RUBBER, OIL
10 [60482-22 | - - - 2 ADJUSTING RUBBER, OIL
11 [60482-24 - - -1 1 SCREW, SOCKET M3X6 W/SEAL
11 |60482-24 | - x| - 2 SCREW, SOCKET M3X6 W/SEAL

-32-




I Eh - FUERE & /Vertical shaft and lower shaft mechanism

_33_




LBl - FEhRS{%R/Vertical shaft and lower shaft mechanism

[%2] (%]
NO. | #iEmES o NN L DESCRIPTION
alola (5? 3(.3_
FAEIF BRI EE
PARTSNO. | P | V| P |V |®k|¥&] aTY
1 (60328 ¥ * [ *[*] * | * | 1 |FERAIAZIL BUSHING, F .L—-SHAFT
2 |BS07333 s x| %] % | * 1 | TFEAARILEDN/ISNAT PIPE, 4
3 |60326 x| x| x| x| = [ * 1 | FEA AL —ILED OIL SEAL
4 (60368 AR R 1 [TFEhARIL (18) BUSHING, B ;L-SHAFT
5 160327 )| kx| x| = | % 1 | FEAAIL—IL(R) OIL SEAL
6 |60268 x| = x|-| « | - | 1 [T LOWER SHAFT
6 |60605 =% -] = 1 | TEhsE LOWER SHAFT
7 160329 x| x| %] x| = | % 1 | TFeEh#tEF (3m)4% LOWER SHAFT COUPLING ASSY
8 [60329-03 | x| x| *| x| * * 1 |R)—=T SLEEVE
9 160332 s x| x| x| x| 2 | FE#EFIEA) BOLT, SOCKET M6X0.75 L=10
10 [37027 w| k[ x| %[ % | x| 2 [FE#EFIEB) SET SCREW, SOCKET M6X0.75 L=8
11 /60325 )| kx| x| = | % 1 | TEh($) LOWER SHAFT, B
12 |B144875 k%] x| % | % 1 |#&ma0 PLUNGER
13 |BS38268 AR R 1 |[#amaozrITY oy SPRING, COMPRESSION
14 [BS38442 | *|*|*|*| * | = | 1 [fHA20L4l SCREW, SM6.35X40 L=5
15 /60369 s k| k| x| x| = 1 [TFRILET—Y ($R) BELT PULLEY ASSY, LOWER
16 (10615 x| x| x| x| = [ * 1 | F7—U—kiEh SPRING, LOCK LEVER
17 |10616 w] k%] x| x| % 1 [FFT—U—#& LOCK LEVER
18 110617 k| k| x| k| * * 1 | FFT—1)—/\I RATCHET
19 110618 x| x| %] % | = 1 |[FT—)—/INER CONNECTING LINK
20 |10620 3 N I O 1 | FTT—=U—EYE> PIN, COTTER
21 |10614 ® x| kx| = [ * 1 | F7——RIZREEY |SHAFT, SPRING
22 10613 s k[ ] k[ % | % 1 [FT—=U—#EEy LOCK LEVER SHAFT
23 (27170 )|k x| x [ x| 2 |FRNJULT—ULE SET SCREW, SOCKET (CP) M5X0.8 L=6
24 110619 %[ x] % | * 1 | FF—U)—RT)o5 SPRING
25 (60370 s x| x| x| = [ * 1 | FRILRT—1) =i BELT SHAFT, LOWER
26 (37026 | x| x| x| x| = 1 [ FARILRES#ELEA) SET SCREW, SOCKET (CN) M6X0.75 L=8
27 (37185 | ] x| x| x| = 1 [ FARILKE#ELEB) SET SCREW, SOCKET (CP) M6X0.75 L=6
28 128043 k| k[ % [ 1 | FEAARILENIE SET SCREW, SOCKET (CP) M6X1.0 L=10

_34_




$&iM - T8 ® (1R &) /Lubrication (single needle)




58 - H BB {&R( AR &) /Lubrication (single needle)

|
—
No. | maEs E 02 % DESCRIPTION
o So [
ala| 2°T
PARTSNO.| ® | ®| *®8 |aQTY
1 60157 * | * * 2 |CDA%)LAm OIL WICK, 400
2 160089 * | % * 1 |%&Rm/NAT OIL PIPE
3 |B142274 * | % * 1 |$6RBFIT LR RUBBER CAP, 4.2
4 (60088 * | % * 1 RSER OIL WICK SUPPORT
5 28563 x| x * 1 RSRALE BOLT, SOCKET M5X0.8 L=8
6 (60033 * | % * 1 [#EEXET7zIILE FELT
7 160006 * | * * 1 | 7P—LI7IILB) FELT, B
8 |60005 * | % * 1 |[7—LTIILR(A) FELT, A
9 |60157 * | % * 3 (EELTEEAZILHES OIL WICK, 400
10 [60093 * | * * 1 | 7—LHRYE=—)L/S4F(B) |OIL TUBE, 200
11 |60097 * | % * 1 (Yy7osm OIL WICK, 250
12 130750 x| * * 1 (YyFosRiE CLAMP
13 [60035 * | % * 1 [t E88HMREYE=—IL/S4F |OIL TUBE, 490
14 |60036 * | % * 1 |#tELEHBERYES OIL WICK, 620
15 160092 * | * * 1 | 7—LHRYE=—IL/S1F(A) |OIL TUBE, 480
16 |60087 * | % * 1 [EELAMT PIPE
17 |BS14189 * | *x * 1 |$5iHF TERMINAL
18 (60366 * [ * * 1 |#GHEFE——I)LX(T OIL TUBE, 185
19 |B142274 * | % * 1 |#GimfEFEDT L RUBBER CAP, 4.2
20 60118 * | % * 1 | ETFERHFEE=—IL/(T OIL TUBE, 150
21 [60119 * | % * 1 | ETERESHEMS OIL WICK, 220
22 | 0148-E *x | x * 1 |[#AMIEFEIILE FELT, 3X25
23 |30022-A * [ * * 1 |#&m/ 1Tz CABLE CLAMP
24 [60105 * | % * 1 | EFTERAEEHEITILL FELT, UD ADJUST. BRACKET
25 [60104 * | % * 1 | L FEREETILMNRZ FELT SUPPORT
26 (37136 * | % * 1 | L TFEREFETILNEZ IE SCREW, M5X0.8 L=10
27 |BS01328 * | x * 1 |RAFEIzIILMEZAS— COLLAR
28 16287 * | % * 1 | ETEFHETILNEZ T v +—|WASHER, PLAIN M5
29 (60091 * | % * 1 |[F—L$EHE=Z—ILN(T OIL TUBE, 380
30 |60367 * | * * 2 |YBRDaqUk Y-JOINT
31 (60377 * | % * 1 [YRISaAREZ—ILiNA4T OIL TUBE, 40
32 160249 x| % * 1 |A=xEBE=Z—I4T OIL TUBE, 400
33 160248 * | ok * 1 |hvXEMIVIEZ—ILIN4T OIL TUBE, 190
34 [60372 * | % * 1 | TFE#HRKRD SPONGE, LOWER SHAFT
35 | 4223 * | % * 1 |[RAEBR DR SPONGE SUPPORT
36 | 3052 x | * * 1 |RABRVCBZz AL SCREW, SM9/64X40 L=4.5
37 |BS38735 * | % * 1 | TEIARIL(R)HETF OIL FEED PIPE
38 [60356 * | * * 1 | 74)L3—ER PLATE, FILTER BRACKET
39 [60357 * | * * 1 (ZaNE2—EtR/ (4T PIPE
40 |BS38247 * | * * 1 |zq48— SUB-TANK
41 (60362 * | % * 2 |[I4ILE—TL4g RUBBER CAP
42 |BS44995 * | % * 1 (ZzLk FELT
43 (60361 * | % * LI B D2 A E S PACKING
44 | 8040 * | % * 2 |Ez—ni4FH55071k SCREW, SM9/64X40 L=8
45 | 6603 * | % * 2 |74 3—EHRIERLC SCREW, SM9/64X40 L=19
46 160365 x| x * 1 [ RyKRAVI#BE=—)L/X(4T  |OIL TUBE, 450
47 |BS07876 * | % * 1 |24 a—4T748% TUBE CLIP
48 130625 * | - - 1 |EZ—ILNA4T|LYST CUSHION CLAMP
48 |35955 - | % * 1 |E=z—LaTHRLYS5>T CUSHION CLAMP
49 | 8040 * | % * 1 |Ez—uiq7495271k SCREW, SM9/64X40 L=8
50 |30025 * | * * 1 |EZWNLTHS5T1ETwv—  |WASHER, PLAIN L3.5
51 (60374 * | % * 2 |#EE= /N2 R(TC-150) CABLE TIE
52 [60357 * | % * 1 |[7—LIEHREY /(T PIPE
53 37209 * | % * 1 | ETFEFEGHETILNEZIE SCREW, PLAIN M5X0.8 L=12
54 160527 * | * * 1 RELANATEEE=—)L/\ (T OIL TUBE, 5
55 (60532 * | % * 1 |[Ez—ILF1—T%% TUBE SUPPORT
56 |31207 * | % * 1 | Fa—TXZAILEDTYIv— WASHER, PLAIN M4

_36_




#6m - MERE (24 &) /Lubrication (two needle)

_3?_




68 -8 {& (2K £t)/Lubrication (two needle)

[%2]
NO. | mamEs o 6% e R4 DESCRIPTION
alal| 25
[=e] <o) oo L
PARTSNO.[ ¥ [ ¥ | 9& [QTY
1 [60157 * | % * 2 |CDXAZ)L;Hics OIL WICK, 400
2 160089 * | % * 1 |&&H/ AT OIL PIPE
3 |B142274 * | *x * 1 |[$8HBFI LR RUBBER CAP, 4.2
4 (60088 * | % * 1 ARz OIL WICK SUPPORT
5 28563 * | * * 1 ASHALE BOLT, SOCKET M5X0.8 L=8
6 (60033 * | % * 1 [#tELETzILE FELT
7 60006 * | % * 1 |[7—LZ7TILR(B) FELT, B
8 160005 * | % * 1 [7—L2TILRA) FELT, A
9 160157 * | * * 3 |#EBEXEEAZILBS OIL WICK, 400
10 [60093 * | * * 1 |[7—L#HRYE=—/L/S4T(B) |OIL TUBE, 200
11 [60097 * | % * 1 (Y74 OIL WICK, 250
12 (30750 * | ok * 1 (YY) TFURIENR CLAMP
13 |60035 * | *x * 1 |t 88 REYE=—)L/847  |OIL TUBE, 490
14 [60036 * | * * 1 |#tELEHBERYES OIL WICK, 620
15 (60092 * | * * 1 |[7—L#HRYE=—/L/S14T(A) |OIL TUBE, 480
16 [60087 * | * * 1 [iBEL/A(T PIPE
17 [BS14189 * | % * 1 |$GiHH#F TERMINAL
18 60366 * [ * * 1 [#GMMBEFE——IL/X(T OIL TUBE, 185
19 |B142274 * | % * 1 [#GihEEFED Ltz RUBBER CAP, 4.2
20 |60118 * | *x * 1 | ETFERHFEE=—IL/(T OIL TUBE, 150
21 |60119 * | % * 1 | ETEREE A OIL WICK, 220
22 | 0148-E *x | x * 1 |[$8iM#EFEIILL FELT, 3X25
23 [30022-A * [ * * 1 |$Gim/ A THRZ CABLE CLAMP
24 160105 * | % * 1 | ETFERGHEITILE FELT, UD ADJUST. BRACKET
25 160104 * | % * 1 | ETFTEREEIIILMNEZ FELT SUPPORT
26 [37136 * | * * 1 | ETFERHETIILMEZLE SCREW, M5X0.8 L=10
27 |BS01328 *x | *x * 1 ZASiE7zILMNRZ DS — COLLAR
28 [16287 * | * * 1 | ETFEREEIILMNRZ Ty +— [WASHER, PLAIN M5
29 (60091 * | % * 1 |[7—L$EHE=—I)L/R4T OIL TUBE, 380
30 (60367 * | % * 2 |YERDaq bk Y-JOINT
31 |60377 x| x * 1 | YRS/ REZ—)L/AT OIL TUBE, 40
32 160249 * | % * 1 |[AvxBE=—/4TF OIL TUBE, 400
33 (60620 * | ok * 1 | AREERMIVIEZ—ILINAT OIL TUBE,170
34 (60372 * | % * 1 | FTE#RRD SPONGE, LOWER SHAFT
35 | 4223 * | % * 1 [RAEBR Rz SPONGE SUPPORT
36 | 3052 x | * * 1 [RER>omz Ik SCREW, SM9/64X40 L=4.5
37 |BS38735 * | % * 1 | FeEhARILER)HEF OIL FEED PIPE
38 [60356 * | * * 1 [Z4L8—E1K PLATE, FILTER BRACKET
39 [60357 * | % * 1 (4L 3—ER/IA4T PIPE
40 |BS38247 * | * * 1 |zq448— SUB-TANK
41 (60362 * | % * 2 |[Z4ILA—TLEE RUBBER CAP
42 |BS44995 * | % * 1 [Zz)Lk FELT
43 (60361 * | * * 1 iRy 9/89%> PACKING
44 | 8040 * | % * 2 |EZ—LA4TRLYSUTIE SCREW, SM9/64X40 L=8
45 | 6603 * | % * 2 |[Z4)L2—ERLE SCREW, SM9/64X40 L=19
46 160365 * | x * 1 [ RyRR2VI#EME=—IL/X4T  |OIL TUBE, 450
47 |BS07876 * | % * 1 |2qL8—qaT48% TUBE CLIP
48 130625 x| - - 1 |EZ—LNA4TRLYSVT CUSHION CLAMP
48 135955 - | * * 1 |Ez—=L4THLYS2T CUSHION CLAMP
49 | 8040 * | * * 1 |[Ez—Lq4THRLYST I SCREW, SM9/64X40 L=8
50 /30025 * | *x * 1 |EZWNATH50T1ETvSv—  [WASHER, PLAIN L35
51 |60374 * | % * 2 |3/ R(TC-150) CABLE TIE
52 (60357 * | * * 1 [7—LEHRY /(T PIPE
53 (37209 * | % * 1 | ETERHEIILMEZ L SCREW, PLAIN M5X0.8 L=12
54 (60621 * [ % * 1 |h<xBE=—IL/IN(T OIL TUBE,500
55 160527 * | % * 1 [BELANAMTEEE=—)L/N(T OIL TUBE, 5
56 |60532 * | % * 1 |[Ez—)LFa1—T%z TUBE SUPPORT
57 (31207 * | *x * 1 [Fa—TXZIEDYIv— WASHER, PLAIN M4
58 |BS11308 * | * * 1 [3—FFRILE— CORD HOLDER

_38_




%% {% /Bobbin winder mechanism




/Bobbin winder mechanism

A %)
Eooa DESCRIPTION
NO [a1] 1 a
o8 HDOQ
R S Ep
PARTS NO.|® @ | * 88 5| QTY
T |60571 * | * * 1 BOBBIN PRESSER, R
2 [BS25413 * | * * 1 () BOBBIN PRESSER SHAFT ASSY
3 [B062400 * | * * 1 SCREW, PAN M4X0.7 L=6
4 |B026040 * | * * 1 WASHER, PLAIN 4
5 [BS25790 * | * * 1 () B-WINDER SHAFT BRACKET ASSY
6 (60222 * | * * 1 BOBBIN WINDER SHAFT
7 (B048060 * | * * 1 RETAINING RING, E6
8 [BS23651 * | * * 1 SET SCREW, SOCKET (FT) M6X0.75 L=6
9 [BS25417 * | * * 1 SPRING
10 |BS25418 * | * * 1 SPRING
11 |BS25409 * | * * 1 BOBBIN WINDER SHAFT
12 [BS25410 * | * * 1 BOBBIN WINDER WHEEL
13 [BS25789 * | * * 1 RUBBER RING, 29
14 (B012400 * | * * 2 SET SCREW, SOCKET (FT) M4X0.7 L=6
15 |BS51262 * | * * 1 DUST GUARD PLATE, L
16 [60216 * | * * 1 BOLT, SOCKET M5X0.8 L=35
17 [B025080 * | * * 1 WASHER, PLAIN S 8
18 | 4135 * | * * 1 NUT, 1 M5
19 |BS25478 * | * * 1 KNIFE
20 |B062680 * | * * 1 SCREW, PAN SM4.37X40 L=6
21 (35994 * | * * 1 PIN, SPRING 2
22 |BS38736 * | * * 1 () BOBBIN WINDER TENSION ASSY
23 37229 * | * * 1 SET SCREW, SOCKET (CP) M4X0.7 L=5
24 (11142 * | * * 1 WASHER
/Tension release mechanism
2 8
NO. olE. .2 DESCRIPTION
S =N
R R
PARTS NO.|® [® | * 88 5| QTY
T 160150 * | * * 1 THREAD FLOAT LEVER ASSY
2 [60150-01 | * | * * 1 THREAD FLOAT LEVER
3 (60195 * | * * 1 NEEDLE ROLLER, 6X25
4 (31021 * | * * 1 BOLT, SOCKET M6X1.0 L=16
5 (60149 * | * * 1 LEVER SETTING PLATE
6 (38042 * | * * 2 SCREW, FLAT M4X0.7 L=12
7 |60147 * | * * 1 THREAD FLOAT LEVER
8 (60144 * | * * 1 THREAD FLOAT PLATE
9 (60153 * | * * 1 SHOULDER SCREW, SM11/64X40
10 |60145C - * * 1 TENSION RELEASE SOLENOID COMPLETE
11 [60146 - * 1 SETTING PLATE, SOLENOID
12 (37134 - * 2 SCREW, M4X0.7 L=10
13 (31207 - * 2 WASHER, PLAIN M 4
14 (60535 - * 1 BRACKET, :SOL
15 (30075 - * 2 BOLT, SOCKET M4X0.7 L=8
16 (31208 - * 2 WASHER, SPRING 2-4
17 60151 - * 1 VINYL PIPE ( 5X4X260 )
18 [60145 - * 1 TENSION RELEASE SOLENOID

-40-




HUWYBER &t 2KE: )

Thread trimmer mechanism (single needle, two needle: right)




RUYEROREL, 2KE:H)

Thread trimmer mechanism (single needle, two needle: right)

A »
NO.| BREES o E\ 3 e e DESCRIPTION
gJo 3 5a99
afagzraxs
PARTS NOJ® 9® | ® 8 ¥ & |QTY

1 60703 — [ * * 1T |BEARZTFE SUPPORT BRACKET, F-KNIFE
2 | 8031 - | % * 2 |BEARLE SCREW, SM3/32X56 L=4

3 (60302 - | % * 1 |EEAR FIXED KNIFE

4 160304 - | % * IE 3 A%S SPRING, THREAD HOLDING

5 [ 8031 - | % * 2 |RREFEARILE SCREW, SM3/32X56 L=4

6 (27178 - | % * 2 |BEARZE BOLT, SOCKET M5X0.8 L=25
7 (16287 - | % * 2 [EEARZHEIETYv— [WASHER, PLAIN M 5

8 (60294 - | % * 1 |BRENAR ZER DRIVING KNIFE SHAFT

9 160292 - | % * 1 |EREJAR DRIVING KNIFE

10 (18349 - | * * 2 (ERENAXRIE BOLT, SOCKET M3X0.5 L=6
11 (31111 - | % * 2 |EEEARIUET v v— WASHER, PLAIN M 3

12 |BS21775 - | = * 2 (ERENAREAHS—(HE) SET SCREW COLLAR ASSY
14 (27174 - | % * 1 |ERENARBE(A)EELL BOLT, SOCKET M4X0.7 L=10
15 (60545 - | % * 1 |EREHARMEB) DRIVING KNIFE ARM, B

16 (31092 - | % * 1 |ERENARBE(B)fE AL BOLT, SOCKET M4X0.7 L=12
17 (60293 - | % * 1 |BREEIARESE DRIVING KNIFE CONNECTION
18 | 4835 - | % * 2 |BREEHARESE LEHER RETAINING RING, E3

19 (60305 - | % * 1 |%GIYyL /(K THREAD TRIMMER SOLENOID
20 |60306 - | % * I EX I DVIVPERN: T SOLENOID SETTING PLATE
21 127174 - | * * 2 (RYIYYL/AFLE BOLT, SOCKET M4X0.7 L=10
22 131208 - | % * 2 |\ RTYGT TS v— WASHER, SPRING 2-4
23160151 - | % * 1 |REF1—T TUBE, 120

24 128031 - | % * 1 |RTYYL /A FERTHRIE BOLT, SOCKET M6X1.0 L=14
25 (28578 - | * * 1 |BARIE TS v — WASHER, SPRING 2-6

26 160298 - | % * 1 |ERENAREDE DRIVING KNIFE ARM

27 |34008 - | % * 1 |ERENARIEBE R BOLT, SOCKET M4X0.7 L=14
28 | 8145-02 - | * * 1 |BEEIARI=HFEO—F— ROLLER

29| 8145-03 | - | * * 1 IR LB Edhik 6HEG RETAINING RING, EXTERNAL 4
30 /60307 - | % * 1 |RGIYAHL THREAD TRIMMER CAM
31131092 - | * * 3 |RUIYALIE BOLT, SOCKET M4X0.7 L=12
32 135952 - | * * 1 |IRyFRIFFE TERMINAL BLOCK, ARM

33 |35971 - | % * 1 [RyRIFFHIE SCREW, M2.5X0.45 L=12

34 160544 - | % * 1 |ERENARBE(A)E DRIVING KNIFE ARM ASSY, A
40 |160199C - | % * 1 |%PYYL /LR —T L (#8) |[HARNESS FOR THREAD TRIMMER SOLENOID
41 |160480C - | % * 1 |7—REE($R) GROUNDING WIRE COMPLETE
42 |BS03815 - | * * 1 |ako%h/8— 12P CONNECTOR CAP 12P

43 |B153969 - | % * 1 |axo%2 12P CONNECTOR 12P

44130150 - | % * 1 |[ax953h/1—6P CONNECTOR CAP 6P

45 160565C - | * * 1 |BRRAYyFHr—T I HARNESS FOR KNEE SWITCH
46 |17376 - | % * 1 |3axo% 6P CONNECTOR 6P

47 (23379 - | % * 1 |Evik SCREW 9/64X40 L=3.9

48 (60481 - | % * 1 |E&EwmF CRIMP-TYPE TERMINAL

_42_




£ VURAE (24t &) /Thread trimmer mechanism (two needle: left)

‘HJ—E




HUIYEH{R(2A &)/ Thread trimmer mechanism (two needle: left)

[%2]

o | memEs ol & |us e DESCRIPTION

J | 2 99

I

PARTSNO.| | & | ¥& [aTY

1 160703 - | * * 1 [BAEARZTE SUPPORT BRACKET, F-KNIFE
2 160302 - | % * 1 |BEAR FIXED KNIFE
3 | 8031 - | % * 2 |EEARILE SCREW, SM3/32X56 L=4
4 160304 - | % * 1 [REF AR SPRING, THREAD HOLDING
5 | 8031 - | % * 2 |R&EEARL SCREW, SM3/32X56 L=4
6 27178 - | % * 2 |BEARZE BOLT, SOCKET M5X0.8 L=25
7 (16287 - | % * 2 [EEARZEILET Y v— WASHER, PLAIN M 5
8 160294 - | % * 1 |ERE)AR ZEH DRIVING KNIFE SHAFT
9 (60292 - | % * 1 |EREAR DRIVING KNIFE
10 |18349 - | * * 2 |EEEIARIE BOLT, SOCKET M3X0.5 L=6
11 (31111 - | % * 2 |EEEIARIUET v v— WASHER, PLAIN M 3
12 |BS21775 - | * * 1 |ERENAREAS—(E) £ SET SCREW COLLAR ASSY
13 60635 - | % * 1 |EREIAREHHS—TF SET SCREW COLLAR
14 [B014680 - | % * 2 |EEEAREAHS—1IE SET SCREW ,SOCKET (CP) SM4.37X40 L=6
15 160610 - | * * 1 |RIYYL /A FBEGR) THREAD TRIMMER SOL, ARM COMPLETE
16 (27174 - | % * 1 |RGIYYL/ARBILLE BOLT, SOCKET M4X0.7 L=10
17 (60611 - | % * 1 |ERENARYH(A) LINK, A
18 | 4835 - | % * 1 |BRENARESRE L HER RETAINING RING, E3
19 (60612 - | % * 1 |Bhl SHOULDER SCREW, M6
20 (60613 - | * * 1 (EREhARBE(D)HE DRIVING KNIFE ARM ASSY, D
21 | 4835 - | % * 2 (EREfARELSLE DHER RETAINING RING, E3
22 |B156265 - | % * 1 |ES WASHER, PLAIN 6
23 60614 - | % * 1 |BEEIAR 2 (B) LINK, B
24 [60615 - | % * 1 |BRENARBE(C)ER DRIVING KNIFE ARM ASSY, C
25 (31092 - | % * 1 |BRE)ARBE(C)FE4L BOLT, SOCKET M4X0.7 L=12
26 | 4835 - | % * 1 |BERE AR ESRE LE Al RETAINING RING, E3
27 160617 - | * * 1 |RIYYL/AFER) THREAD TRIMMER SOLENOID COMPLETE
28 160618 - | % * 1 (R#EF1—T TUBE, 200
29 (60616 - | % * 1 |REIYUYL /A FETHR SETTING PLATE, SOL
30 (27174 - | * * 2 (RYYYL/AFLE BOLT, SOCKET M4X0.7 L=10
31 (31208 - | % * 2 |\ RTYGT TS v— WASHER, SPRING 2-4
32 127174 - | * * 2 |RIYYL/AFERAHRIE BOLT, SOCKET M4X0.7 L=10
33 (31208 - | % * 2 |EftiRib it ESE WASHER, SPRING 2-4
34 160298 - | = * 1 |EREIARTZDE DRIVING KNIFE ARM
35 (34008 - | % * 1 |BEEIAR =B FERHRL BOLT, SOCKET M4X0.7 L=14
36 | 8145-02 | - | * * 1 |BREIAREBER—F— ROLLER
378145-03 | - | * * 1 |BRBIARI=BHFE I AR RETAINING RING, EXTERNAL 4
38 (60307 - | * * 1 |REOIVAL THREAD TRIMMER CAM
39 (31092 - | % * 3 |RUIYHLIE BOLT, SOCKET M4X0.7 L=12
40 (35952 - | % * 1 |INyRiGFE TERMINAL BLOCK, ARM
41 135971 - | * * 1 |RNyKRinF&E1E SCREW, M2.5X0.45 L=12
42 (35955 - | % * 1 |oviavoso7 CUSHION CLAMP
43 |B144075 - | * * 1 |19viavoso71E BOLT, SM3.57
44 (30025 - | % * 1 |9viarvy52F 1k v— |WASHER, PLAIN L35
47 |60154 - | % * 2 |EEFERI)—T SOLDERLESS SLEEVE
48 [60617-02 | — [ * * 1 |RIYYL/AR—T)L(5E) |CABLE (SHORT)
49 |60617-03 | - | * * 1 |RIYYL/AK5—TIL(E) |CABLE (LONG)
50 (60305 - | = * 1 |ROYVYL/AF THREAD TRIMMER SOLENOID
51 123379 - | % * 1 |Evik SCREW 9/64X40 L=3.9

_44_




A FBH{R(1AKEH)/Thread tension (single needle)

I
—
No. | mmEe E e w4 DESCRIPTION
ol S
alm| 2T
PARTSNO.| ® | ® | ®8 |QTY
1 (60134 * | * * 1 ’“";p,—éﬂ*%}% TENSION ADJUSTING STUD, 1ST
2 20224 x| * * 2 —fFm TENSION DISC
3 |20226-01 * | * * 1 ﬁ%%zﬁu/f TENSION SPRING
4 (20225 * | % * 1 |E—RFFvb NUT
5 160133 * | % * 1 |B—FFRENT THREAD HOOK, 1ST
6 |60136 * | % * 1 |EfFR (5E) TENSION PLATE ASSY
7 160391 * | % * 2 |RAFE TENSION ADJUSTING STUD
8 |60135-02 * | % * 1 |BAFHRAER THREAD GUIDE
9 |B145446 * | % * 4 |FFm DISC, ; TENSION
10 |B159805 * | % * 2 |A—m DISC PRESSER, : TENSION
11 |BS07490 * | * * 2 |iBEEXT )Y TENSION SPRING
12 [B149566 * | % * 2 |RAFFTAVIL TENSION NUT
13 [60138 * | % * 1 | REERNLRENT THREAD RETAINER
14 [37288 * | % * 2 | REERNLRENTLIE SCREW, TRUSS M4X0.7 L=5
15 (10694 * | % * 1 |[Z&m TENSION SPRING GUIDE ASSY
16 |B118319 x| * 1 |[ZEmit4l SCREW, SM2.38X56 L=6
17 |19512 * | % * 1 |RAFE TENSION ADJUSTING STUD, S
18 (10689 * | * * 1 |RBIRTYVT THREAD CONTROLLER SPRING
19 |19534 * | * * 1 [A—Lyktuk TENSION NUT
20 160141 * | % * 1 |REDHIR TENSION RELEASE PLATE
21 [B112712 * | % * 2 |[REHIREERL SHOULDER SCREW, SM3.57X40
22 (60148 * | % * 2 |RIBOHEREY SHOULDER PIN, TENSION RELEASE
23 (60143 * | % * 1 |RESOHRLEVRL PUSHER PIN, M4X0.7, TENSION RELEASE
24 (20226-02 * | % * 1T REOBLRATY T SPRING
25 [60142 x [ * 1 |REBEOHWRLEV S vk NUT, CAP M4
26 | 4137 * | % * 1 |REDHWRLEVRAT YV NUT, 1 M4
27 10690 * | % * 1 |RTY2T %= STOPPER
28 |B062670 * | % * 1 |&BIZXTYLS =2+l  [SCREW, PAN SM3.57X40 L=5
29 160137 * | % * 1 |RBAFEHT— COLLAR, TENSION STUD
30 [37229 * | % * 1 |RAFEHZ—IE SET SCREW, SOCKET (CP) M4X0.7 L=5
31 [34629 * | % * 2 |EEFHRAE SCREW, TRUSS M4X0.7 L=8
32 (31568 * | % * 1 [EAENT(E) THREAD GUIDE, U
33 (34629 * | % * 1 |@m&REMNT(E)IE SCREW, TRUSS M4X0.7 L=8
34 [60534C * | * * 1 |ERENT(R)HE THREAD HOOK ASSY, D
35 (60534 * | % * 1 (@ERENTCT) THREAD HOOK, D
37 |BS48761 * | % * 1 |$tRBR THREAD CLAMP
38 |BS49530 * | x * 1 [#RFERBLIZR SPRING COMPRESSION
39 |B112301 * | % * 1 (Bl SHOULDER SCREW, SM3.18
40 (60140 * | % * 2 |EARE(F)IE SCREW, FLAT M5X0.8 L=8
41 (28206 x | * * 2 |B—LybkRbysS— STOPPER, TENSION NUT
42 (37229 * | % * 1 |RAFEL SCREW M4X0.7 L=5
43 |B158768 * | % * 1 |RAFRE> PIN 2.6X20

_46_




HERTFREE®R (1 AEE) /Thread tension (single needle)

47 38 39

3N

_45_




% 50 FRA{% (2% §t) /Thread tension (two needle)

=4 ]=




HEAFBH{%(2A%1)/Thread tension (two needle)

[%2]
No. | mems ol 2 |ue R DESCRIPTION
3|a| 20 [ |
[=e] <o) oo L
PARTSNO.[ ¥ | | & |QTY
1 60134 * | * * 2 |E—aTiE TENSION ADJUSTING STUD, 1ST
2 (20224 * | % * 4 |FE—HFML TENSION DISC
3 |20226-01 * | % * 2 [iBE&ERTYLYG TENSION SPRING
4 (20225 * | % * 2 |E—HRFFVE NUT
5 60133 * | * * 2 |E—SRFRENT THREAD HOOK, 1ST
6 |60136 * | % * 1 |ERFHR (F0) TENSION PLATE ASSY
7 160391 * | % * 1 |RFAFE TENSION ADJUSTING STUD
8 |60135-02 * | * * 1 |BAFHRAERN THREAD GUIDE
9 |B145446 * | * * 4 |FFFm DISC, : TENSION
10 |B159805 * | % * 2 |#—m DISC PRESSER, : TENSION
11 |BS07490 * | % * 2 |iB&ERTYLY TENSION SPRING
12 |B149566 * | % * 2 |RAFFTAVIL TENSION NUT
13 /60138 * | * * 1 | RTEERNRENT THREAD RETAINER
14 [37288 * | * * 2 | REERNAETLE SCREW, TRUSS M4X0.7 L=5
15 |10694 * | % * 2 |ZEm TENSION SPRING GUIDE ASSY
16 |B144682 * | % * 1 |[Z=:mik SCREW, SM2.38X56 L=12
17 |10962 * | % * 1 |RFAFE TENSION ADJUSTING STUD, S
18 (10953 * | % * 1 |RBIRTYYT THREAD CONTROLLER SPRING
19 |19534 * | % * 1 [A—LykFuk TENSION NUT
20 |60141 * | * * 1 (%R Z5HHR TENSION RELEASE PLATE
21 [B112712 * | % * 2 |HRBEDHIREEARL SHOULDER SCREW, SM3.57X40
22 [60148 * | % * 1 [RIBEOHEREY SHOULDER PIN, TENSION RELEASE
23 (60143 * | % * 1 [HRPZHIBLEVRLC PUSHER PIN, M4X0.7, TENSION RELEASE
24 (20226-02 * | % * 1 |RESHBLRT)T SPRING
25 (60142 * | % * 1 [REBEOHBLEVR SV NUT, CAP M4
26 | 4137 * | * * 1 |REOBLEVKRAT Y NUT, 1 M4
27 [10690 * | *x * 1 [RTYT %= STOPPER
28 |B062670 * | * * 1 |RBIERTYLTZ1E SCREW, PAN SM3.57X40 L=5
29 60137 * | % * 1 |RFAFEHT— COLLAR, TENSION STUD
30 |37229 * | * * 1 |RAFEHAS—LE SET SCREW, SOCKET (CP) M4X0.7 L=5
31 [34629 * | % * 2 |EAFiRAE SCREW, TRUSS M4X0.7 L=8
32 (31568 * | *x * 1 |EHR#NT(E) THREAD GUIDE, U
33 [34629 * | * * 1 |@ESREF(E)1E SCREW, TRUSS M4X0.7 L=8
34 [60534C * | *x * 1 |@EARETF (R THREAD HOOK ASSY, D
35 (60534 * | % * 1 [@EmRENT(T) THREAD HOOK, D
37 |BS48761 * | * * 1 |$tRBA THREAD CLAMP
38 |BS49530 * | * * 1 [#REAWLIEL SPRING COMPRESSION
39 |B112301 * | * * 1 |4l 1/8x40 SHOULDER SCREW, SM3.18
40 (60140 *x [ * * 2 |Em&ARE(TF)IE SCREW, FLAT M5X0.8 L=8
41 (28206 * | * * 2 |B—LyhRbysIS— STOPPER, TENSION NUT
42 (60630 * | % * 1 [RFAFEER) TENSION ADJUSTING STUD, L
43 (10952 * | % * 1 [REBOEREV(R) SHOULDER PIN L, TENSION RELEASE
44 (37229 * | * * 1 |RAFEL SCREW M4X0.7 L=5

_48_




A vFE8% (-FL) /Knee switch mechanism (-FL)

FHA A vFME (-BT) /Manual switch mechanism (-BT)

_49_



RA A v FBH{%(-FL)/Knee switch mechanism (-FL)

1 %)
NO.| ERGBEE o B z e A DESCRIPTION
odlba9?
agZfar
PARTS NO. RNeSFE|QTY
1 |60541C * 1T |BRRAvFEUF KNEE SWITCH ASSY
2 (B142026 * 1 | RAOYFERATIT#E KNEE SWITCH SHAFT
3 [B142027 * 1 | RAYFERFTHEES BRACKET, :SHAFT
4 |B100463 * 1 |[RAyFEAIFHEIERLE BOLT, SQUARE SM7.94X18 L=13.5
5 |B114967 * 1 | RAYFRAFFER MY/ A— STOPPER, ;K-LIFTER PLATE
6 |B110087 * 1 [RAyFEAIT#ELE BOLT, SM5.95X28 L=8
7 |BS07027 * 1 | RAYFEATIFHR SETTING PLATE, ;K-LIFTER SW
8 |B062401 * 4 | RAyFEUF FIRIERL SCREW, PAN M4X0.7 L=10
9 |B025040 * 4 | RAYFEUTFIRT Y v—(A)  [WASHER, PLAIN M 4
10 (B028040 * 4 |RAYFEUFIFHRT Vv +—(B) |WASHER, SPRING 2-4
11 |B021400 * 4 | RAYyFEUF FHRFT VR NUT, 1 M4
12 [60541 * 1 |BRRAyF (#0) SWITCH & CORD ASSY
13 |60541-01 * 1 [RRAYFEAFE) FOOT SWITCH ASSY
14 |B220077 * 1 |aRoR2—H/3— 6P PLUG COVER, #14
15 [B143522 * 1 [3axo32—P) 6P NYLON CONNECTOR
16 |B149799 * 1 |#EERANUK BEAD BAND, S
17 |B034422 * 4 |[BRRAyFEUFIFARAL WOOD SCREW, FLAT M4.1X25
FER M VvFE{%(-BT)/Manual switch mechanism (-BT)

4 %)
No. | mamse olE & mE R DESCRIPTION
Shw PN
aglzcac
PARTS NO. RNeSFE|QTY

1 [60473C * 1T [RA4yFEUF SWITCH COMPLETE

2 160177 * 1 |RAyFH— SWITCH COVER

3 160175 * 3 | RAYF(UB-15KKS1N) SWITCH, UB-15KKS1N

4 160176 * 2 | R4 vF(UB-15KKS1M) SWITCH, UB-15KKS1M

5 [60184 * 5 |[LYX LENS

6 [60170-01 * 1 [fLARE><7—% QR PUSH BUTTON MARK, QR
7 [60170-02 * 1 [#LKRE><—%5 CD PUSH BUTTON MARK, CD
8 [60170-03 * 1 |[fLRE><—% BC PUSH BUTTON MARK, BC
9 [60170-04 * 1 [#LKRE<T—2 HS PUSH BUTTON MARK, HS
10 [60170-05 * 1 |[fLRE<—5 PC PUSH BUTTON MARK, PC
11 (60183 * 5 [#HLAKRE2Y PUSH BUTTON

12 |60181-02 * 1 |[RAYFHr—TIL HARNESS

14 160467 * 1 [aRo5EY PIN CONTACT : LLF-01T-1.3E
15 60473 * 1 |IBTRAYFH5—TIL HARNESS COMPLETE

17 |60479 * 1 [aR9B2—Hh/\—15P CONNECTOR CAP

18 [60466 * 1 [a942—15P NYLON CONNECTOR

19 30750 * 1 |#EERANVE CABLE TIE

20 [60178 * 1 | RAYFHh/\—iR SWITCH COVER PLATE
21 |37288 * 2 |RAYFh/i—1k SCREW M4X0.7 L=5

22 (60204 * 2 | RAyFh/\—irit SCREW M4X0.7 L=6

23 31207 * 2 | RAYFHN—RIET Y v— WASHER, PLAIN M 4

25 160543 * 7 |aRssEy PIN CONTACT : LLM-01T-1.3E
26 |E201271 * 2 | 270Q1/4W

27 |60181-01 * 2 |ER WIRE

28 60543 * 2 [Aax9EEVBTAAYFH) PIN CONTACT : LLM-01T-1.3E
29 160572 * 2 |IRMEFa—T HEAT SHRINKABLE TUBE
30 |60573 * 2 |WHEFL—T HEAT SHRINKABLE TUBE
31 /60618 * 2 |REF2—T PROTECTIVE TUBE

_50_




ZE [ B {& /Air pressure mechanism

I FHOF21T—2M{E(-FL) /Presser foot actuator mechanism (—FL)

_51_



/Air pressure mechanism

2 8
oA DESCRIPTION
o9 HDOQ
] [la) s g
BRBRBARE
PARTS NO. |7 7% V[ ® 0 Y m | QTY
1 60490 -1 - * 1 4 ) SOLENOID VALVE SET, 4
2 160491 -1 - * 1 ( ) SOLENOID VALVE ASSY, 4
3 (60387 -1 - * 1 (4 24v) AIR MANIFOLD ASSY, 4
4 160387-01 -1 - * 4 SOLENOID VALVE
5 |60387-02 -] - * 8 SCREW, M2X04 L=20
6 160387-03 -1 - * 4 (AO5P-G) GASKET
7 |60387-04 -1 - * 1 4(MFS4) AIR MANIFOLD, 4
8 130720-03 -1 - * 6 ( ) PLUG
9 |60387-05 * 3 (A) JOINT, A
10 |60387-06 * 2 (B) JOINT, B
11 |60468 * 1 4 CONNECTOR ASSY, 4
12 |60387-12 * 2 AIR MUFFLER
13 |BS09228 * 1 (A) NIPPLE, 1/4X1/8
14 |BS09318 * 1 REGULATOR
15 |60387-13 * 1 (B) NIPPLE, B
16 |60387-14 * 1 BALL VALVE
17 |60387-15 * 1 © NIPPLE, C
18 |60387-16 * 1 SETTING PLATE, VALUE
19 |60387-17 * 4 SCREW, M4X0.7 L=38
20 (31208 * 4 WASHER, SPRING 2-4
21 |31207 * 4 WASHER, PLAIN M 4
22 (10734-24 * 2 WOOD SCREW, M4.5 L=20
(-FL)/Presser foot actuator mechanism (-FL)
¢ 8
= i DESCRIPTION
NO @) [an] < a
ol s
] [la) s o g
M ol ©o| m DI © &
PARTS NO. [? VF V[ ¥ o Y& |QTY
1 |60172 - | - * 1 () CYLINDER ASSY
2 160172-01 * 1 |FL CYLINDER
3 |60172-02 * 2 JOINT
4 160172-03 * 2 |FL BOLT, SOCKET M5X0.8 L=45
5 (60174 * 1 |FL SCREW
6 128070 * 1 NUT, 3 M8
7 (60169 * 2 AIR TUBE, 870

-52-







/Accessories

a8l 8
\O. ol al.a DESCRIPTION
alo12l49199
Jlm| 2 || 0o m -
M|lo|D|o|mnL|oL
PARTS NO. [ R || R [V |2 k| T k| QTY
1 |1872 ol el el el e * 1 (1.5MM) HEXAGONAL WRENCH, 1.5
2 119456 ol el Bl Bl B * 1 (2MM) HEXAGONAL WRENCH, 2
3 [19457 il el el el * 1 (2.5MM) HEXAGONAL WRENCH, 2.5
4 119458-A ol Bl Bl Bl B * 1 (3MM) HEXAGONAL WRENCH, 3
5 (19459 ol el el el * 1 (4MM) HEXAGONAL WRENCH, 4
6 119460 ol Il Bl Bl B * 1 (5MM) HEXAGONAL WRENCH, 5
7 |8118 ol el el el * 1 () SCREW DRIVER, L
8 |8120 ol Bl Bl Bl B * 1 () SCREW DRIVER, M
9 |[s121 x| xfx] x| = | 1 () SCREW DRIVER, S
10 (19473 ol el Bl Bl B * 1 SCREW DRIVER, PLUS
11 111885 il el el el * 2 HINGE
12 (B143910 ol Bl Bl Bl B * 2 RUBBER CUSHION
13 |BS53188 ol el el el * 2 (B) CORNER SUPPORT
14 (B148890 ol Il Bl Bl B * 2 (A) HEAD CUSHION
15 | 6055 ol el el el * 4 NAIL
16 (19462 ol Bl Bl Bl B * 1 DOUBLE WRENCH
17 111193 ol el el el * 1 OIL TANK
18 | 8125 ol el Bl Bl B * 1 OILER
19 | 8132-A Bl Nl N B * 1 ACCESSORY BAG
20 |60386C ol Bl Bl B B * 1 () OIL PAN ASSY
21 |60386 ol Bl Bl el * 1 OIL PAN
22 |PL-09 ol Bl Bl I B * 1 LABEL, GROUNDING
23 115082 x| *] * * 1 POLY OILER
24 115081 ol Nl Bl I B * 6 WOOD SCREW
25 |N0122 *l-1*1-1 * - 3 DPx17 #22 NEEDLE DPX17 (#22)
25 [N0122 -1 *-1*| - * 4 DPx17 #22 NEEDLE DPX17 (#22)
26 |BS53190 ol Bl Bl el * 2 SPACER, C-SUPPORT
27 |BS53189 ol Nl Bl I B * 2 SPACER, H-CUSHION
28 |60478C lxl x> - - 1 () KNEE LIFTER ASSY
29 160478 lx x| *] - 1 BRACKET, KNEE LIFTER
30 |B104619 lxl x| *] - - 1 KNEE LIFTER BAR
31 |BS34756 ol IRall Bl o - 1 KNEE LIFTER PLATE
32 |B114967 lxl x> - - 1 STOPPER, :K-LIFTER PLATE
33 |B110087 lx x| *] - - 1 BOLT, SM5.95X28 L=8
34 |BS31885 lxl x| *] - - 1 COVER, K-LIFTER PLATE
35 |BS25783 ol IRall Bl o - 1 SPRING
36 |B017081 x> *] - - 1 BOLT, M8X1.25 L=16
37 |B100477 ol Bl Bl 1 HEAD REST
38 35254 [ -1*|- - 1 THREAD STAND ASSY
38 10947 -1 *]-1*| - 1 THREAD STAND ASSY
39 |60536 *l-l*1-] * - 3 BOBBIN
39 |60536 - -1 *| - * 4 BOBBIN
40 160302 - - -1 * - 1 FIXED KNIFE
40 (60302 -1-1-1*| - * 2 FIXED KNIFE
41 [60699 - -1 *| - * 1 SCREW DRIVER, HEXAGONAL 2.5
42 (30625 -1 - | * * 1 CUSHION CLAMP
43 160374 - - * * * 1 CABLE TIE
44 (60012 -1-1-1-1* * 1 CORD COVER
45 18124 >l * * 1 MACHINE COVER
46 (38264 -1-1*]1-] * - 1 THREAD GUIDE
46 138264 -1-1-1*| - * 2 THREAD GUIDE
47 |30601 -1 ** * * 1 SCREW M5X0.8 L=10
48 16055 >l * * 2 A NAIL
49 (90625 -1-1*]1-] * - 1 SPRING WASHER
49 190625 -1-1-1*| - * 2 SPRING WASHER

-54-




